F; DONGC FENG

nan thR faciar Feonis

PARTS CATALOG
DONG FENG TRACTOR

* DFZ244
w DF250

* DFZ54
i DF3004
w DF204A

®)

) B

CHANGZHOU DONGFENG AGRICULTURAL MACHINERY GROLUP OO LTD.



1.4
| B
1.C
LD
24
T B

&.A
6B
TA
TAZ
TAA
T A4
TAS
7B.1
TB.2
TB.3
TC
7D
1E
BRA
R.B
LED
] ] -Il..l.
e R

B CONTENT
SRR E A AT filter (for KM2ESBT Diesel Engine)-
kA (F)  AirFiler (Dry type)  {for KM3ESBT Diesel Engme]
TR0k W B Adr filter (for ZN3HT Diesel Engine)- o

T E (T Al FierDry type) {fﬂrE]"HﬂDTDmsel .Eng;mc] 8 e

i B 4 R Radiator (for KM3SSBT Dicsel E.ngme]
A 85 5 B0 Radiater (for ZN390T Diesel Engme]

Fill§ e SR B S A Thrurtla l‘.’“'umml sAechanism--

HE BB Clutch -

HES 585 = 6k Exhauglﬁpg PP _—
WA B AR Frame {fﬂrKMEESETDmseI Eng,me}' T e e e T PO R E R RS
H4 5/, Frame {for ZN390T Diesel Engine)-

FFAEEhEF S () antDrwmgAx]e{Mlddle} {fan}":E ﬁﬂﬂ'—lﬁ} IR
IR HR AR (I Front Wheel Drive Axle (Left Side- Slﬂwd{}wn] {ﬁ::rT:.-re am}-lﬁ] - e
WEESN AR (GHiARIE)  Front Wheel Diive Axle (Right side-Slowdown)  (for Tyme 600016 eeesiemssimssssess s ssmmssnas
AR EF e A (304.31.022-1 804F}  Front Wheel Drive Axle (304.31,022-1 Assembly) (for SWDe oersn i
FEOR AR DR (304.31.014A 3B4F)  Fromt Wheel Drive Axle {30431 0144 .ﬂussemhty} I:fﬂr 4WD}

MWEEEHF 2B () Front Driving Axle {Middle) {for Tyre 6.50-14) -
B SR A (ZCiE® ) Front Wheel Drive Axle (Left Side- Elﬂwdﬂvm] (for Tyre 6.50-16)~
T BE Zh HF 2 B, c—fmﬁﬁﬂj Front Wh&el nrwe .iﬂu-:le {R. ght side- E]uwdnwn'_i {f'ur T}.-Te 6.50- lﬁ]

Brahia sl Front Axles - e eemtt vt enatnna e e e ren

3.2 & Front axles -

_u]m Eﬁi Front Axles = e o A g § B Lo 10§ LR WE G EEE R WA R R L ERE E WL R § R R LN N LER § R R FEEAFrRa rrna bR e LS | RN LN AR ETT R
ﬁﬁgﬁdj‘iﬁ Eﬂﬁ Frﬂ“t Dn-u-e ME‘EI""""""'"" FrmmiFEE i rrrEsrETseread pede blas mkon | Femaummeeabrraaa FEEadpem g pe g == e [ mem §RLd L NES 1 NE N REE PR AP 1Y predd Femdbbod lLLES SRR A
%H*E'E,ﬁi G'III.dE W]'IEEI 2 PP o chm b R LB R B L EE A N § EEEE § EEE AN REA R EE 1 EEAE N N I LR EEE O EEE R RN EETYL R

ﬁﬁgﬁﬁﬂﬁﬂﬁ'ﬁ. Frl:!“.t Dinve Whes]s s e

WEEREE B30 B DHiw WG --"ctorwess1ors1erssmnnsssens s e s v s s 5 R RS 58 n

i Lk

. 13
Tnan Iﬁ
10
e 2
1.........23
" ...-25
28
.32
e 36
18

. 43
7
e 52
-
50

Bt ZHT AT B [T D W ve o rr e rrnsrensven oo prms i e e 4 4041808 0108 k£ 0 1411 SRR P P SRR LR
9 ILLEJ IR LEER SRR ST FRAT RS ...."IFI



102 =3 | 2R el [_'Irau..l}arnr- Ty

13.3 ﬁﬁ#ﬂﬂfﬁ Differential Lock-- T T ey T P TP LT T PP OPT S BRI UY PPN P AR 1+

|4 B ERhE Y Final Transmission - TR LT T T T T P T e T T PO T P PP PP P PP TP IR TPp——— ¥ 'Y |
15.1.4A BESHESSE Full Hyd.raulm Power Steenng Gear {fnr EM3IESBT Disxel E:ug;me] LT FA FE R F x|
15.1.B ﬁfﬁ?ﬁf#ﬁﬁ]ﬁ Full H‘_I.deB,ullE Power Steenng Ciear [ﬁ:lr ZM3G0T Diesel Engme} e TR E e LEELEE L #] .
151.C EmBELak Steering Gear-- L T TSNP PSRRI [ 1.
1524 MEH2FEA Cylinder Rod Asstmb]y €Lt 1 e PR R P RN 4R SRR R S B8 S e et ceenrns ] |
152 P ﬂ-"ﬂﬂﬁam C}"hndtf Rod Assﬂmb]}, L T TP | ¥ |
18.1 ﬁﬁ:’(*]ﬁlﬁﬁéﬂﬂﬁ '?JE}?. Shoe Brake Up:ratmn Mr:thamsm R L T TE TR bk
21 A %%?*jﬁﬂ.ﬁi Electrical Eyste.m PP S U P ) -
5A IBIRISEE 2, Foot M Shields Regt e o e et e e e o | 46



25B
26.1
26.2
27A
27 B
JBA
25.B
25
0
3LA
3B
32

TR PR IEAR B i Foot Mid Shiglds Rest--—rse i cetctis ceerrassas s amsasn s e S .
il Hydrauhic CHl DHSLABLIEQE--— e - rrermets i i ri s 1mas s ss 1100 b 4 n 1 o e s s e e

BFHBEFR Hydraulic Fower Lift e st s e e s
BEHEERE Suspension Mechanism - Aemeerena LR e ERErRETL L R e
Bk T O Suspension Mechanism {Dptmna!‘j

ﬂﬁﬁ dﬁm,ﬁ ]‘EE o Eﬁ.ﬁk (m]]; p“mp Fjlter P'PE and megs {fﬂf EMIESRT D:IESE] Engme]
ME. k¥ . AE B Ol Pump, Filier, Pipe and Fitungs [ﬁ}r ZN3OT D:-:seT EﬂEIﬂE}' P

LRI ER N R LR Sandwich Multivle Conmal Valig-
TR E &/ Front Balance Weight- o

B E R EE TR 2L Air Brake Installations f'-l:n Trailer [Dp-hm‘l.a]]

R Y 25, Air Brake Installations for Trailer {Dptlcrml]
EME B Sunshade{Optional) -



1A BRIRBEK Alr Filter
{for KM385BT Diesel BEngine)
200, 00. 0114

=




PR LT TLREY
LA AR A

Mi Air Filter

Ser Mo, Part Wo. R Mame & Specilications Quantity | Remarks
I 200.00.011A i B Air filter |
2 OB/TST33-2000-MEx2S BERE ME X256 Hex, head bolt MB=25 4
3 {HBTE3-1987-8 HE 8 spong lock washer B 4
4 30010101 i A g Paper gaskel 1




1.B 2y B A& (FX) Alr Filter{Dry Type)
(for KM385BT Diesel Engine)

230D, 10, 001-1




1.B FaHs ek () Air Filter(Dry Type)

SerNo, - Part No, R L A Name & Specifications Craantity | Bemarks
i 200 00.014 -EHE Clip 2
2 25001102 A HSE Air pipe inlet |
1 FREHEFIR AN Adir filter rind |
4 204.00. 101 e AR AT EENR Clamping piece, bracket |
5 GR/TSTR3-2000-ME%25 dRAE ME< 25 Hex head bole M%x25 )
7 GB/TE170-2000-M5 AR M Hex. M1 M3 y)
6 GB/TS3-1957-8 BiE 8 Spring Inck washer 8 2
8 250D, 10 011 TEBTHESH Adr filter bracket 1
& KWI02s HEC filter screen I
10 200.00013-1 R ER Air filter I




1.C FRBEHE R Air Filler
(for ZM390T Diesel Enging}
350,10, 001

[



1.C &S Air Filter

Ser MNa. Pard o, ool -l Name & Specilicalvns {Juantty | Remarks
1 350,10,08] hrtid Adr filter 1
2 GR/T5783-2000-M8125 GRE M5 X25 Hex. head bl ME8=25 2
3 GBITY3-1987-8 B 8 Spring lock washer & 2
4 330.10.102 i b Paper gaskel 1




1.D BB E A (T Air Filter (Dry type)

H

(for ZN390T Diesel Engine)
360, 108, 00}




LT} FFpege fnk (T

Air Filter (Drey type)

Ser.MNo.

Part Na, g Name & Sperifications Quantity | Remarks
1 Sl b F A Ait filtet rind 1
2 JBTSE70-1995-64-T76 HEfE (64-TG3 Clip (64-76) 2
.3 200,108,113 HeE Air pipe 1
4 3. 10B.111-L TRk 2% T 48 Air filter bracket 1
5 GB/T6170-20G0- M0 dRE WD Hex, out M10 2
& GBTY3-1987-10 HE 10 Spring lack washer 10 z
7 GRTET 1-2002 -10 IHE 10 Spring lock washer 10 2
) OBRTSTEI-2000- M 10x20 EEfE M10X20 Hex, Head bolt M 10=20 2
g EWI0Z5 e ftlier screen 1
10 350.10B.101-2 LN E Air filier {dry rype) |




2.A RBEEAFE Radiator
- {for KM385BT Diesel Engine)
254-5, 13, 001




2.0 Fhse s Radiator

Ser MNo. Pan No. AR A iR MName & Specifications Quantity | Remarks
I GEB/TS 1 70200004 10 WEEE MLO Hex. nut M10 z
2 GR/To6-2002-10 #E 10 Plain lock washerl{ Z
3 GEB/T93-1037-10 #E 10 Spring lock washar 19 2
4 p) ] Eadiator ]
5 GB/T5753-2000-M6> 20 i M 20 Hex head bolt Mé=20 ]
G GB/T93-1987-6 HE 6 Spring lock washer & I
7 GB/T97.1-2002-6 &0 6 Spring lock washers i
8 GB/TG ] 70-2000-MM6 YEFE MA Hex. nut M4 ]
0 JBI/TEE70- 1592-2 A(45-57) e fiE 24 {d5-52) Clip 24 (45-52) 4
10 200.00.304-1 &k Upper water hose |
11 254-5,13.101 7R A Water tank support bar I

254-10.12.101 7 JE T Water tank support bar I |Optional
12 |20000.032-1 T A v Lawer water hose |
13 pl R Radiator cover I
14 254G2.13.013-1 7h §H 2 R Radiator I




2.B #3E E A Radiator
(for ZN390T Diesel Engine}
304-11. 13. 001




2. B 3B R Radiator

Ser o, Part No. F 8 LA Name & Specifications Cuantity | Remarks
] 354131401 L-Hiy 2k = Upper water hose 1
p. TB/T8370-1999-24 (33-51) (M:fE 2A{35-5L) 1ose clamp 24 (35-51) 4
3 304G2-5.13.103 T ik g Lower water pipe hose 1
4 GRITE 70-2000-M10 i M10 Hex. nut MO 2
3 GB/T56-2002-10 #E 10 Plain washer 10 2

C B GRT5.1387-10 g 10 Spring lock washer 10 2
7 GBTE170-2000-M8 BETT ME Hex. nut M3 1
i GB/T93-1987-8 A 8 Spring lock washer 8 1
9 GB/T97.1-2002-8 ' 8 Plain washer & |
10 GB/T5763-2000-M8=20 B34 MAX 20 Hex, head bolt M8x20 I
11 304-11.13.101 AR Supporting rod, radiator |
12 {5 BT Radiator 1
13 AFE S Radiator cover 1
14 A0d-11.13.011-1 A B Radiator 1

+




3 B R
Throttle Control Mechanism
25411, 20. 001/ 3044-11, 20, 001

2
(2}

15

FAU

310,15
16,12, 24

it

11



3 AR ¥R R EL Throttle Control Mechanism

Ser.Ng, Part No. £ B R i Name & Specifications | Cuanety Remarks
I 254-11.20.012-(1275) Wl [T TS Accelerograph pull weldment 1 for 385 engine
404(72-6,20.012-{ 13007 AUREE s Accelerograph pull weldment 1 for 390 engine
2 GRTOT, 1-2002-6 3 6 Plain washer 6 3
3 GRTO1-2000-22 14 T Split pin 2% 16 4
4 GEB/TER2-2000-BHx22 WHIH RBEx 22 Clevis pin with head Bx22 2
5 254.11 20,015 Tl 152 uk Hand throttle 1
6 55(.20.015-1 SR O Racker ]
7 GB/TR79-2000-5=20 520 Slptted spring pin 5x20 1
g $50.20.123-1 TGV Hand agceleropraph rocker 1
9 550.20.122-1 111 T Torsion coil spring 1
10 350 20.121-] 1 2 Bracket I
1 GRG0 20000 § by B ug Hex nut M% 2
12 GlTY3-1987.8 i B Spring lock washer 8 2
L3 GITYT.1-2002-8 g B Flain washer & 2
14 GITSTE3-2000-MEx25 IR MEX 25 Hex head bolt M&x25 2
I5 254-11.20.031 MFAH T PR AT 5 A i Pull-rod,pedal axes |
16 Gl TT1-1985-Me=8 B WET MEXE Set screw I
17 404-11,20016 AR A Throttle lever I
1§ 550020.120-1 L vk Rubber cap 2
19 GITG | T2-2000-M8 e *E ME Hex. nut M3 2
20 |GIWTSTEI-2000-M8=40 LEFE MB X 40 Hex head bolt M3#40 2
2] GB4141.13-84-M5% 16 {5 M5> 18 Harxdle M52 16 1
22 GB/T6170-2000-h41 5 L MG Hex.nut M5 1
23 [254-11.20.01 p AR SR Stop control lever, engine 1 for 385 engine
A00B.20.01 1 miﬁlﬂﬁt-{"l"ﬁ-ﬁ‘ﬂ: Stop conrel lever. engine 1 for 390 engine

11



3 WM EINA B Throttle Control Mechanism

gl
Ser, No. Part No. fer g Name & Specifications Quantity | Femarks
24 254-11 20,102 $B ok U FT 3 AT Stap conirol lever support plate i
25 GE/TY?. 1-2002-5 B 5 Plain washer 5 I
26 |254-11.20.014 R T B AT e Foot throttle pedal assembly ]

[5



4 ®AE R Clutch

154-114. 21. 001
; o e

10.2%,29

16



4 BEE DR Clutch

Ser No. Pan No, 7 P A LR Mame & Specifications Quantity | Remarks
1 20021012 MahEE BLEk Driven plate 1
200.21.012A MBATE B AN, Chriven plate 1 Optional

2 200,21.101-1 HMaRER Pressure plate 1
3 200.21.013 A& et Cluich cover ’ ]
4 200.21.107-1 WHE Adjusting bole 3
5 20021113 15 3 Wring spring 3
6 GB/T93-1987-8 HE 5 Spring lock washer § 6
7 GR/T5733-2000-M8%20 M MEX 20 Hex. head bolt MEx20 6
8 200.21.114-1 o EFF Releaze lever 3
9 200.21,108-1 ikt doid iy Adjusting shim 3
10 |GB/T6170-2000-M3 iFi3 N8 Hex. nut ME i
1l HLh$h ik GEBOOB Release bearing 638908 1
12 [20021.115 o BN PR RE ' Felease bearing seat 1
13 [20021.116 ol {ir 31 5§ Return spring 1
14 |GB/TETS 1-2000-8x35 t# BX 35 Slotted spring pin 8x40 2
15 |254-11A21.15 i SRS AT AR Clutch cover ya
16 |z0020.127-1 SMEH 21 Retwm spring 1
17 IB/T7940.2-1595-M 10~ | WmiT 45° MLOX1 Angle grease nipple 45° Mx] 1
18 GB/T6170-2000-M L0 1T NI1O Hex. nut M10 2
19 200,211,126 HRE Ajusting sleeve 1
20 GB/T91-2000-3 2x26 B 2.2X26 Split pin 3.2%26 1
21 200,21.128 AT Pull-rad pin 1
22 [20021.125-1 R 4R Pedal stop 1

23 200.21.120 frdr Pult rod 1
24 200.21.014 P E s felar e Release pull rod 1

17



4 @EHDM Clutch

&
Ser. Mo, Part No. b s Tk Mame & Specifications CQuantity | Remarks
20021 D144 THEAHTE SRS Release pull rod | Cptional
25 GBYTST.1-2002 .08 10-140HY Plain washer 10-140HY 1
26 GB/T91-2000-2 %20 Hi 2x20 Split pin 2*20 ]
27 20321119 e Release fork 1
28 200211138 FUC Y s Spring cover 9
25 20021117 B Platen spring 9
30 20021130 TEIFRIR Safety switch bracket 1
3 20{:20.011 HEBRERSSRE Pressure plate assembly 1




S HAEER
Exhaust Pipe
200. 08, 9204




A HE“TE A Exhaust Pipe

Ser.No. Part No. £ R Wame & Specifications Cuantity | Femarks
1 20000021 A1 P EH a1 Exhaust pipe { Silencer} [
2 |GB/T5783-2000-M8x20 B ME > 30 " Hex. head bolt M8=34] 4
3 GB/T97.1-2002-8 o] b Plain washer 8 4
4 GR/T93-1947-% B[ 2 . Spring lock washer 8 3
5 GB/TS 1 70-2000-M8 bR M3 ; Hex. Nut M3 4
5 300.22.101 HE i iR A Paper gasket 2
7 200.00,20].B | A R Exhaust bent pipe |
] GITST83-2000-ME =25 AREE MBX 25 Hex. head bolt M3x25 4

20



6. A M2 Z B Frame
(for KM385BT Diesel Engine)
254-11. 30, 001/250-114. 30. 041

2]



6. A HLE3L K Frame

Ser.Mo. Part Mo, 2B Fr B Name & Specifications Quantity |Remarks
1 GBMe1T0-2000-M 14 GRFF Ml4 Hex.out M4 2
2 GRAS3-1987.14 28 14 Spring lock washer 14 ?
3 GB/T5723-2000-M 14=45 EARE W14 45 Hex head bolt h14=45 2
4 300.73.001 JER IR S Drawbar frame 1.
3 250.30.116 F iR a AR Starting crank gate ]
6 GBS T55-1587-8 M 38 Spring lock washer 8 6
T GB/T5783-2000-Max 16 PEEE MBX 16 Hex head boll M5=16 2
& GB/TS1 70-2000-M 10 BEE K10 Hexnut M10 4
G 25411301102 PELCE. ¥ U model of balt [
10 F50-8,10 106 5 B E ear rubber underlay 1
L1 250.30.103 AR B R battery mbber safeguard 1
12 250.30.105 A7 AR SR Right water tank bracket 1
1% 254-11.30.011 AR S Frame 1 for 4WD
250-114 30,011 I R S Frame 1 for ZWD
14 GE/TO3-1987-12 M 12 Spoing lock washer 12 131
15 GR/TS783-2000-h412=35 EHE 12235 Hex head bolt M12x35 15 8.5 level
16 GBIT5783-2000-M&= 20 EZEE M3 20 Hex head bolt MEx=20 4
17 250.30.104 AR Left water tank bracket ]
I8 GRTS783-2000-M 16245 EERE W16 % 45 Hex head bolt M16=45 4 5.3 level
15 GB/T23-1957-16 Hl 16 Spring lock washer 16 4
20 GB/TE170-2000-M L& B K16 Hexmut M16 4 % level
21 254-11.30:012 REHEEMT Assistant weight support 1

2¢



6.B A& B Frame
(For ZN39QT Diesel Engine)
104A-114. 30, 001/300A-114. 30. 001/ 360A-11A. 304. 00)

23



6.8 HLERLH Frame

Ser Mo, Part Mo, 4 E LR Natne & Specilications Chuarntity Femarks
| [GBTE170-2000-M14 5.5 W14 Hexnut M14 4
o GRITS3-19497-14 #=E 14 Spring lock washer 14 2
3 GRTSTRI-2000-M 14245 IZfE M142 45 Hex head bolt M]4=45 2
4 300.73.011 S | iR S Drawbar frame |
5 25030116 FRAEAR Starting crank gate 1
6 GB/T93-1957-8 [ 8 Spring lock washer & &
7 GBS 783.-2000-M3 | & PREE M8 16 Hex head bolt ME=16 ?
% GBTe170-2000-M10 bEEl M10 Hex nut M10 4
9 3044-11A.30.101 ihigh 223 U model of bolt 1
14 250-8.30.107 it 5 Rubher underlay 1
11 {300.47.143 LDk bartery underlay 1
12 JGRATS7R3-2000-M10%20 brke M10X 20 Hex head bolt MI0%20 3
) i .
13 GBITI3-1987-10 ﬂ-’éf};‘?‘ﬁ sEam Spring lock washer 10 4
14 A044-11A.30.013 el B Bartery and water (ank bracket 1
15 A4A-11A.30.011 MEES Frame : for 4WD
300A-114.30.011 PLIEARE .
o Frame 1 WD Hydraulic Swer
H0A-11A4.30A.011 PEEE v .
Tame | MyTY Machine Steet
16 |GD/T93-1987-12 MmE 12 Sorin lock washer 12
] ] b MLZ X 45 pring lock washer 16
17 |GBT5783-2000-M12%35 SR HI6X 1S Hex head boll M12x35 16 |88 level
18 IGBT5783-2000-M16745 15 Hex.head bolt M1645 4 8.8 level
13 GB/T93-1987-16 . Spring iock washer i6 4
20 GEB/T6170-2000-M 16 BREF MG
b A Hex nut M16 d B level
21 3044-11A,30,012 AR e A Acsi -
L g8istant weaizht support 1
22 350-1.47.104 Guard ring 1
_—




T.A 1 FTERShA% & R ()
Front Drive Axles (Middle) (for Tyre 6. 00-16)
L 25402, 318, 101

3
1201 o

25



T A1 FUTEREIEEL & () Front Wheel Drive Axle (Middle) {(for Tire 6. 00-16)

Ser.Mo. Part No. Lo R Name & Specifications | Cuantily Rermnarks

L GB/T3T183-2000-Mex12 B MG 12 Hes. head bolt Me= 12 4

2 GBT?3-1987-6 BE 6 Spring lock washer 6 4

3 TR/T7940.1-1995-M 10 IE LS Grease cup b10%] 2

4 331019 A & PB i p iR & T End cover of front pedestal "1

5 304.51.122 i g N End cover gasket X

& GBT1T0-2000-0M 1 6 tZE W6 Hex. nut M16 4

T GRITO3.1987.16 B 18 Spring lock washer 15 4

g 304,31 .220-2 i e Front pedestal I

9 GBIT27-1988-M 16465 BB LG W55 Hex. head bolt M16x65 4

10 304.31.219-1 A Front pedestal bush 1

11 i04,31,123-1 s Erta Shims for front swing axle one 5ot |One pes for sach sies
17 |GB/T3452.1-1992-65%2.65 |0 E] 652 65 O-ring seal 6572 65 1

13 [OQT/C38E-1999-24 MEIEE 24 Casing cap I

14 GBT57R6-2000-M 1221 5435 |s&E MI2X 1. 553D Hex. head holt M12=] 5x33 B

15 |GB/T93-1887-12 L2 Spring lock washer 12 24

16 304.31.124-2 HI TR Front swing axle |

17 |GB/T3452,1-1902.69x3 55 |0R:[ 6933. 65 O-ring seal 693,55 |

L% 304.310.116-2 I BTk Maim drive case |

19 {200.38.024 it o b g g e il drain plup I

0 |IB-FT-CU-16 £ & 27 B I 16 Cepper washer 16 3

21 304 31.125-1 MR Shims for bearing seal one set | Two pos for cach size

22 (304310021 S EhHE U SR Bevel drive pinion assembly |

23 304.31.222.3 | e Rear pedestal |

24 [304.31.221-] EXfait® Rear pedestal bush |

25 GB/T3452 1-1902.60x2 63 O] 69X 2. 65 D-I‘ing seal H9x2 .65 1

26



7.8, 1 BTEMEREES K () Front Wheel Drive Axie (Middle) (For Tirce 6 00-18)

WE
ser.No. Fart No. 32 F A A Name & Specifications Cluantity Remarks

26 |304.31.126-] ERERTRA Gasket for end cover I

27 304,31 .127-2 B X e RT End cover of rear pedestal I

28 |GB/T93-19%7.3 HmE 8 Spring lock washer & 4

25 GB/TSTR3-2000-MEx25 IFHE N8 25 Hex. Head boll ME=25 4

n GB/T3452 1-1992-48.7«1 55 (02 43, 7% 3. 55 Ohring seal 48.7x3 55 ]

11 304, 31.128-1 NREERE Gaskel for Uprighi shaft housing 2

32 GETSTEI-2000-M | 0235 i MINX 35 Hex head bolt M10#%35 0

33 GB/T93-1987-10 #™E10 Spring lock washer 10 20

14 204.31.013-1 i I G Ol dipstick 1

35 OB/TST83-2000-M 1 2%35 B H12K35 Hex. head bolt M12x315% 16

36 254G2.31A.105 Pl S Left half shaft housing 1

37 304 31,234 B ] L AR Power sleering cylinder bracket |

3 B/ TS 1-2000-A 10+ 16 #H AIOXIG Straiphl pin A10=16 2z

39 GB/TI452.1-1992-160=3.55 |07 160X 3, 55 O-ring zeal 160=3 35 2

40 34110170 EfEEEERY Shims for main drive case two set  [Two pes for guch size
41 304.31.014A TR BN Differential assembly I

42 GEB/T119.1-2000-A 1020 ] AL 20 Straight pin A10%=20 2

43 |254G2.31A.108 4 EHEE Right hatf shaft housing 1

4 304.31,118-1 TR Veat plug 1

435 304.31.119-1 £l Vent pipe 1

304.31.1194 EAE Vent pipe 1 [for paddy field

27



7.h 2 RIE AR B A (A Sh )
Front Drive Axle{lLeft Side-Slowdown) (for Tyre 6. 00-16)
154G2. 318, 001

28



ToA2 BIRERMEE R (ZiEE ) Front Wheel Drive Axle { Left Side-Slowdown )

Ser.No. Part No. & B T e Mame & Specifications Quantity | Remarks
1 OB/T6176-2000-M18=1.5 {8283 MIBX1.5 Hex. nut M18#1.5 2
2 GB/T93-1937-18 $#=HE 15 Spring lock washer 18 &

3 304.31.179 LR Daouble serew bolt 2
4 GB/TSTRE-2000-M18x 1 5=35 [Mier HIE® 1. 65X 25 hex. head bolt 18~ 1.5%3% 4 level &.8
5 104311013 EA Dirive shaft l
5 404931 111 BUieAcH s MCE0 72218 Oil-seal MC30x72x15 2
7 GB/TATE3-2000-M10=30 ERAE W10 30 Hex. head balt M10=30 16
3 GB/T%3-1987-10 BE 1 Spring lock washer 1D 26
g 304.31.104.3 Rl ah ™ Drive shaft cover ]
10 |GB/T276-1994.5209 A& 6209 Ball bearing 6209 1
11 304.31,102-2 BR 2hE4h R o Fixing ring of drive shaft 2
12 304,31,103.2 e ) g e ] Drive shalt sleeve 1
13 304.31.132-3 FREERLLE Driven bevel gear of fina drive 1
14 GB/T276-1994 7R 6207 Ball beanng 6207 1
I35 304 31.105-1 O Eh 3 o . ) CGaskat for dnve shafy covel 1
16 304.31.228-5 e il i Ak Left final drive housing 1
17 [GB/T119.2-2000-A10-24 |85 Alox 24 Straight pin A10%24 2
13 GR/T276-1994-61910 i 61910 Ball bearing &1910 1
19 GR/T297-1934-32509 faE 32900 Tapered roller bearing 31909 L
20 304.31.131-3 F R A Driving bevel gear of faal drive E
2] 3(4.31.107-4 I3 Upright shaft 1
22 GB/T276- 1934 A& 6208 Ball beasing 6203 2
23 £50-2.39.112/113/114 I b Adjusting shims Needed
24 CB/T3452.1-1992-75%2.65  JOMETH 75 2. 65 O-rinng séal 75%2.65 !
25 304311373 T HHE Lower bearing cover 1




7.0, 2 BiERZHIR AR (ZTIARIE ) Front Wheel Drive Axle  Lelt Side-Slowdown )

L o
Sar No. Part Mo, 55 2 WL Name & Specifications Cruantity Remarks

26 JR-FT-CU-16 HaE AP 16 Combined scal washer 16 1

27 200.38.024 7 i U I8 5 bl Oil drain plog ]

28 JB/T7940.1-1595-M8x | MFE MEX ] Grease cup MEx] I

20 254G2 318101 I E R Left steering amm 1 Hydraunlic Stee
25402 31B.101A ek ARk Left steering armn 1 Machine Stear

30 {304.31.202-1 T E Steering arm bushing 1

L] | CGBT5783.2000-0 12740 b4z WIZX 40 Hex. head bolt M 12240 4

32 IGBT93-1987-12 B0 12 Spring lock washer 12 4

33 ORTSYEI2000-M10x25 BEEE W10 25 Hex. head bolt M10=25 11

34 304 31.24%2506251/252 8 MLWRTEE % ey Steering arm adusting shim Weeded

35 GB/T3452.1-1992-34 5=2.65 |0RV[E 34 52,65 Crring seal 34.5=2.65 |

36 304.31.111-4 by Upper bearing cover 1

37 GB/T3452.1-1992-85=2.65 Of[ BGXZ2. 65 O-ring seal 85x2 65 1

38 304,321,133 o (6] {E E AT K Adjusting shims for the first drive Ome set | Two pos forcoch s

39 GBI 16-1994-641 1 AR 6011 Ball beaning 6011 1

40 304.31.138 (D55 oy Lock washer !

41 304 31.110-1 1 B Blocking ring of upright shaft |

42 304 31.012-2 W 4 4 & Adjusting shims One set | Two pes B each:

43 304.30.513-1 ) $& 5§ Zh b 4 Driven bevel gear of the first drive |

4 254032 31B.103 AR Upright shafi housing |

45 [GBTLID2-2000-A10%20 |48 41020 Straight pin ALO=20 L

46 304,31.129- Rl fE zh A ShiE Diving bevel gear of the first drive ]

47 2540231 106 A= 4k Half shaft |

43 254D.31.120 I A Left stzering trapezoid arim 1

MLl



T.0 2 RUBEzZhIR G o ( ZATFIEY Front Wheel Drive Axle ( Left Side-Slowdown )

k! "-E

"Gt No Part No. BIRINE Name & Specifications Cuantily Remarks
T 450.31.024-1 L B () Linkage ball joint {Left) 1

50 GB/T6173-2000-M 18 |_5-Lefi B MIBX1.5-% Hex thin nut M18x] 5-Left 1

51 25402 31A 1101 B F Steering tie rod ;

52 GB/Te173-2000-MIB= 1.5 FE MIBX1.5 Hex tlitn nue M18*]1.3 1

53 450,31 .026-1 A B Rk () Linkage ball joint {Right} 1

s4 GB/TEIEL-1986-M 14 4% B M14 Hex. thin sloted not 14 2

55 {GBIT91-2000-3 2x24 32X 24 Split pin 3.2<24 2

a3 GB/TI0E-2002-3.7312G200b |4HRk B. 7312G200b Ball 3.7312G200h 1 11532

57 GB/T6171-2000-M10%1 28 MI0X] Hex. mol Migx1 ]

58 504.31.144 FEET M0 Set screw W] 0:x] 1

3 GBTELEL-1536-M12 25 Wi2 Hex. thin slorted out M12 2

&0 |GBITS1-2000-3 2232 B O1.2%32 Split pin 3 2%32 2

61 200.31B.017-1 R FT S B Steering drag bnk 1 Machine Steer 385

300.31.017-1 Rk gh Steering drag link | Machine Steer 330
62 il TE B A Left finat drive housing assembly 1

3l



. 7,43 HTERBHE K (FiRE)
Front Drive Axle (Right Side—Slowdown) (for Tyre 6. 00-16)

25462, 31B. 10l

32



T.A. 3 WEBEENHF 2R (H7AETE) Front Wheel Drive Axle  Right Side-Slosdown )

_.erNo, Part No. LR B Name & Specifications Cuantity | Remarks

] GBITGLT6-2000-Mi8%1.5  |¥8 Migx )5 Hex. nut M15x1.5 3

z  |GBT93-1987-18 . |B:HE 18 Spring lock washer 18 6

2 S04.31.179 4R * Crouble screw bolt 2

4 GBTS7E6-2000-M 181 335 (#TH WIBx 1. 5% 35 hex. head bolt M18x] 5235 3 level 8.8
3 30431141 -3 T A4 Drive shafl 1

6 404-931_111 BFEZKME MCS0XT2X 15 Oil-seal MC56<72% 15 2

7 GB/TS783-2000-M10=30 S MI10X 30 Hex. head bolt M10#30 16

i GBIT93-1937-10 . 10 Spring lock washer 10 26

3 30431 194-3 U L3 o Drive shaft cover ]

10 GBI 276-1994-6208 Mgk 6200 Ball bearing 620% ]

11 431022 B ahshE i Fixing ring of dtive shaft 2

12 304311032 FeEhmip Drive shaft sleeve 1

13 A4.31.132-3 FEETEWE LT Driven bevel gear of final drive |

14 GB/T276-1994-6207 Ak 6207 Eall bearing 6207 ]

15 304,31 105-1 O i a6 28 A Gasket for drive shaft cover ]

15 N431.216-5 Fape . A Right final drive housing 1

17 |GBTS2-2000-A10%24 H OAlDX 24 Straight pin A20x24 2

18 |GB/T276-1994-61910 H# 61510 Ball bearing 61910 |

19 |GBT297-1994-32009- Hi=k 32909 Tapered roller bearing 32909 L
20 |304.31.131-3 Al ¥ Bk it " Driving bevel gear of final drive -
21 |304.31.1074 LE Upright shaft 1
. GRIT276- 19946208 ik 6208 Ball bearing 6203 p
23 850-2,39.1{2/113/114 ik loley Adjusting shims Needed
24 |GB/T3452.0-1992-75%2.65  [OFEME 75X 2.65 O-ring seal 75%2.65 ]

25 304,31.137-3 kS Lower bearing cover ]

33



7. A3 RUBESTHEERE (HILEEIE) Front Wheel Drive Axle { Right Side-Slowdown )

g
Ser.No. Part No. Fir S B Name & Specifications Cuantity Remarks
26  |IB-FTCU-16 &R 16 Combined seal washer 16 1
7 200.38.025 W e 25 2 A Qil drain plug 1
28 JB/TH40, 1 -1995.hEx= | M W1 Cirease cup M3x| |
29 |30431.215-4- eay i | Right linking arm [
a0 304.31.202-1 T T E Steering arm bushing |
31 GETS733-20000M 1 240 a5 Ni2x40 Hex. head bolt M12=40 4
32 |GB/T93-1987-12 1A 12 Spring lock washer |2 4
33 7 WGBTS T83-2000-B L0=25 e 10X 25 Hex. bhxad bole M10=25 11
34 104,31, 2492504251 /252 AR - Ei ey Steering am adusting shim MNeeded
35 . POR/TI452.1-1992-34.5x2.65 |0JERH 34. 65X Z. 65 {kring seal 34,542 65 l
36 34 31.011-4 A Upper bearing cover |
37 GB/T3452.1-1992-852 65 (AR RSXZ. G Chting seal 35%2.65 l
38 431133 ) gk R A Adjusting sbims fot (he ficst drive One set | Two pos for each size
1% OB T276-1994-6011 WA a0ll Ball bearing 6011 1
40 30431138 Gl Lock washer 1
4] 304.31.110-1 3 4 [ Elocking ring of upright shaf 1
42 30431.112-2 WHRER Adjusling shims Ome et | Twopes for cach size
43 [304.31.113-] th(E{¢ s shth e Driven bevel gear of the first drive 1
44 25432.318.103 VEEE Upright shaft heusing 1
4% GB/T119.2-2000-A10%20 A6 20 Straight pin A 1{20 1
46 304 31,1291 Haja] EEh R BT R Driving bevel gear of the first dnve |
47 304.31.114-2 e Halfshaft 1
48 |254D.310N AR Right steering rapezoid anm 1
49 GB/TI08-2002-8. 731202000 |5 8 731262000 Ball 3.7212G200b | 1132

H



7.8, 3 TWEEzhBFE RS (i) Front Wheel Drive Axle { Right Side-5lowdown ]

bl A
‘_:.":l:r.Nn. Part Mo, R Mame & Specificatinng Quantity | Remarks
. S0 OBTO T -2000-04 [ D1 fEH MI0X2 Hex. out B 10=| I

51 504.31.144 EARET M0 ] Set sorew M10x] 1

52 T Right final drive housing assembly 1

49



7. A 4 BIRZHHRE K (304, 31, 022-13F{5)

- Front Drive Axle (304, 31, 022-1Assembly) {For 4WD)
104, 31. 0221

k NSQ\)E‘@

|

i)

=1




7.0 4 ATEREHETEAE (304 31. 022-18I7F)  Iront Wheel Drive Axle (304.31.022-1 Assembly)

- Sy Mo

Part No, 3355 Name & Specifications | Cuantity Remarks
I GB/T91-2000-3.2%50 3,250 Split pin 3.2%50 |
2 304.31.223-1 YR E & Castle nut |
3 30431 22441 iR Adjusting shims one 5et |One pos for sach size
4 GB/T3452.1-1952-23.6%2.65 |0EE 23. 642 65 O-ring seal 23.6%2.65 |
5 304.31 2251 N4 R R R Oil-seal seat I
6 HGA-692-67-8D35x56%12  |ii#d SI95 56X 12 Oil-zeal SD35%56%12 1
7 GBIT297-1994-320046 A& 12006 Taper roller bearing 32006 1
8 A4.31.227 E R Bevel drive pinion 1
g GB/T3452,1-1952-85%2.65  |ofsH B3~ 2. 65 (C-1ing seal 85%2.65 1
10 JA4.31.226 FEhE O e AR Bearing seat ]
11 GR/T297-1094-31 306 §hAR 31306 Teper roller bearing 31306 1
12 10OB/T3452 1-1952-80x2.65  |[0fEER 80X 2.65 O-ring seal 30+2.65 1

A7



7,45 BTBE AR K R (304, 31. 014AE84F)

Front Drive Wheel Axle (304, 31. 014Assembly) (for 4WD)
304, 31. 0144 '

34



TAD STEIBHEER A (304, 31, 014AREHE)  Front Wheel Drive Axle {304.31.014A4 Assembly)

—

Ser Mo, Pant No. 4 e H NS Wame & Spectficatons Quantity ' Remarks

| GBTAWT- 199432000 HE7E 32009 Taper roller beaning 32008 2
2 CGRT5T82-2000-ME=50 UREE MS XS0 Hex, head bolt MEx50 d
3 304,31.206 e EhEIHES e bl Lock washer for crown pear 2
4 304.31.207 e shERHE i ¥ Crown gear 1
3 S.31 2104 = L g e e Half shaft gear washer 2
5 304,31 21 1A 2R s Half shaft gear 2
7 GB/T119.1-2000-A8%20 9 A# 20 Straight pin AB=20 2
8 304,31 235 EEFETE Left differential housing 1
9 304,31 208A 17 B U Sk Planet gear shafy 2
14 304 31.205A EIRT R A Planet gear 2
Il 304,31 209A TG Planet gear washer 2
12 GB/T119.1-2000-A8%35 i ABX 35 Straight pin ABx35 2
13 304,31 236 Right differential housing !

A EEB

2



BT BIMRE A ()
Front Drive Axles (Middle) {(for Tyre 6. 50-16)
- 304, 31, 001-5

LS\E% 120
R

40



T.0. 1 BIYEENI TR () Front Wheel brive Axle (Middle)

N No. Part Mo S R Name & Spectfications | CQuantity

1 GR/TS783-2000-M5x | 2 B M 12 Hex. head bolt Mé&=12 4

2 HBTY3-1987-5 2 & Spriang lock washer 6 4

3 JB/TT940.1-1995-M10=1 M M0x1 Grease cup M10x| 2

4 304.31.019 AU 3T AR A A End cover of front pedestal 1

5 30431122 i fr il End cover gacket -1

& IGB/T6170-2000-M1 6 AEE M16 Hex. nut M16 4

7 GB/T93-1987-16 BB 16 Spring lock washer 16 4

8 304.31,220-2 HT ST i Front pedestal ]

4 GB/T27-1988 M1 665 iRk M6 X685 Hex. head bolt M16x65 4

10 A04,31.219-] i d X g Front pedestal bush |

11 30431.123-1 AT ¥R A 1 Shims for front swing axle one set  |[tme pos for each size
12 GB/T3452 1-1992-65x2.65  (ORH 65x2.65 Ch-ring seal 65265 |

13 ZB T32003-28-24 WEEH 24 Casing cap 1

14 GB/TSTR6-2000-M12x].5%35 |BRE MIZ¥ 1. 5% 35 Hex. head bole M1 2x1 535 "B

L5 GB/T93-1987-12 B 12 Spring lock washer 12 24

16 |304.31.124.2 ATFEE Fremt swing axle 1

17 CBT3452 1-1992-69%3 55 JEH] B3, 55 O-png seal 69%3.55 |

18 304 ,35.116-2 FHeahsEiE Main drive case 1

19 200.38.024 ik s 3N S 8 il drain plug 1
20 JB-FT-Ci-16 H-& W M ERBES Copper washer 15 3

21 304.31.125-§ il f e A R Shims for Bearing seat one et |Two pes for ewch size
22 I 31.022-4 AN HE £ B A Beveld drive pinion assembly |

23 30431 2222 S Rear pedastal i

24 304.31221-1 i ke g Eear pedeztal bush |

2 GRT3452 1-1992- 69%2.65  |QJER éuw2 g68 O-ring seal 692 63 i




7.B. 1 ASEENFR R (H) Front Wheel Drive Axle (Middle)

ik
Ser No, Part No. - SN Mame & Specifications | Quantity Rermarks
6 304.31.126-1 AR Crasket for end cover i
27 304311272 oA End cover of rear pedestal |
28 GB/T93-1087-8 il g Spring lock washer £ 4
2% |GBRT5783-2000-M%%25 ERES WA 25 Hex, Head bolt bg=325 4=
30 |GBRT3452.1-1992-48 7355 |OFF1E] 45. T 3. 55 O-ring seal 48.7x3.55 1
3 304 .31,128-1 | EhIER SR Gasket for Upnght shaft housing 2
32 GB/T3723-2000-M10%35 e MI10X 35 Hex. head bole M10-35 20
33 GBIS3-1987-14 P10 spring lock washer 10 a0
34 304 310131 R RE N 0il dipstick 1
35 GB/TSTR3-2000-M12%35 BRbE M12X33 Hex. head boll M12=35 16
36 [304.31.233-1 EFHER Left half shaft housing 1
37 304,31.234 A% (4 3y & FE Pawer steering cylinder bracker 1
a8 GB/T119.1-2000-410% 16 ALY 16 Straight pin ALO= 16 2
39 |GBT3d52.1-1092-160=3.55 |0 160% 3. 55 O-ring scal 160=3.55 2
40 304 31.117-1 . FiEhE Ll Shims for mam drive cage rwo set | Two pes for each size
41 04 310144 PO B e Differential assembly - 1
42 GB/T119.1-2000-A 10=20 28 ALDX 20 Strarght pin A10=20 2
43 . |254G2.3LA 108 A A Right half shaft housing 1
44 304 31.118-1 i AR Vent plug 1
45 304.31.119-1 T A =) Vent pipe ]
30421 1194 B Vet pipe 1 for paddy field

42



7.B.2 B L R CLib ) |
Front Drive Axle(Left Side-Slowdown) (for Tyre 6, 50-16)
304. 31 0015 __

A



7.6 2 AUdkzh ek (AR EE Y Frunt Wheel Drive fxle ( Left Side-Slowdown )

Ser.No. Part No. B R Name & Specifications Quantity |Remarks
] GB/T6176-2000-M18x15 |60 HIBX1.§ Hex. nut M15=1.5 2
2 OB/ T91-1987-18 H8 18 Spring lock wmsher 1% &

3 30431179 gt FF Double screw bolt 2
4 . |GB/T5786-2000-M LE=3 535 |3E# M1R3301. 535 hex. head bal MI&* 1, 5%35 4 level 8.8
5 304.31.101-3 1% = Tl Drive shaft ]
6 404-9.31.111 ARk MCS0X 72X 15 Oil-seal MCS0x72x| 3 2
7 GBIT5783.2000-M10+30 BEEE W10 20 Hex. head bolt M10x30 16
& GB/T93-1987-10 HE 10 Spring lock washer 10 26
g 304,31.104-3 A 50 il ol Drive shaft cover ]
10 |GB/T276-1994-6200 LR 6200 Ball bearing 6208 j
1] 304 31.102-2 ) hEEE Fixing ring of drive shaft )
12 304.31.103-2 EEhih & E Drive shaft sleswe j
13 |304.31.132-3 FrhEwRER Driven bevel gear of final drive 1
14 GB/T276- 1994 s 6207 Ball bearing 6207 1
15 304 31.105-1 AT B Crasker for drive shaft cover i
16 f304,31.228-5 e L A Left final drive bousing |
17 |GB/TI192-2000-A10=24 | A10X2d Straight pin Algr24 2
18 |GB/T276-1994-61950 A 61910 Ball bearing 61910 |
19 GRB/T297-195%4-22009 !‘Hjﬂ 22904 TFapered roller blf-ﬂ.l‘l:l'jE,r 32009 |
20 |104.30.131-3 FoRd Erini Driving bevel gear of final drive 1
21 304.31.107-4 ks Upright shaft |
jz GR/T276- 1994 _ﬁhﬂ 203 Ball hﬂ.ﬂﬂﬂ 5208 2
23 |8s0-239.112113/114 iAERs ‘ Adjusting shimg Meeded
24 |GR/T3452,1-1992.75x2 65 [OFEE TEX2.65 O-ring seal 75%2,65 L
35 |sna3n10373 TR Lewer bearing gover 1

41



T.5.2 FTOEEhF a8 (ACiEEE Y Tront Wheel Theive Axle ( Lett Side-Slowdown )

¥
Ser Mo, Part No. LR R R MName & Specificalions Juantity Remarks
26  |IB-FT-CU-16 M- TEER 16 Combined seal washer 16 1
27 [200.38.024 a8 Oil drain plug 1
28 TBT7940),1-1995-M 3 ] T MEX1 Grease cup ME=1 1
19 34312014 Ak Left stecring arm 1 Hydraulic Seeer
Joa 31 201A Y Left steenng amm 1 Machine Steer
0 304.31.202-| B A 4% o 5 41 Steering am bushing 1
il GB/TS7R3-2000-M 1 2=40 542 M12x40 Hex, head bolt ML2=40 4
32 GBITH3-1957-12 . e 12 Spring lock washer 12 4
33 GBI 573 3-2000- ML O=25 R M10X 25 Hex. hoad Lolt MI0=25 i1
34 1304.31.249/250/251/252 A4 [ ¥ e e Steering am adusting shim Weeded
35 (GBAT3452.1-1992-34 522 65 |0FE 34, 62 66 Chring seal 34, 552,65 |
36 3L1IL-4 F¥hEE Lipper bearing cover |
3 GBT3452 1-1902.85=2 65 OJE R 89X 2, 65 Crringr seal B3+2 65 |
35 304.31.133 bR GENA DS Adjusting shims for the frst drive One set | Two pes for tach size
39 GB/T276-1994-601 1 R 601 Bal] bearng 601 |
A0 [304.31.138 e Lock washer |
4] 204.31.110-] IrEhiSE Blocking ring of upright shaft 1
42 304,31, 112-2 i) cEr gy Adjusting shims Ome et | Two pes ko cach size
43 304,31.113-1 oA 44 BT Sh i Diriven bevel gear of the First drive ]
44 304,31, 1084 IHEE Upzight shafl housing ]
4% OB/T119 2-20{0-A 10=20 59 41020 straight pin A1o=210 !
46 304.31.129-1 iR R Dinving bevel gear of the first dnive .1
47 304311142 2% &k Half shaft 1
48 404B.31.110 ZHEY Lefr steering trapezoid ann 1




7.0.2 FiEzhBe e (i) Front Wheel Drive Axle { Lelt Side-Slowdown )

L
Ser.Mo. Fart No. EF S Name & Specifications | Quantity Remarks

49 450.31.024-] Pt bR Bl () Linkage ball jome (Leit) [

50 GB/T6173-2000-M18x L 5-Lel{ ¥R W18 1. 5-% Hex.thin nut M18:1.5-Laft 1

51 |404B31.105 RILET Sweeringtierod 1

52 GR/T61732000-M 1815 WERF MR T 5 Hex thin nut M18x 1.5 1

53 45031 026-1 e FHEd R R OR) Linkage ball joint {Right) 1

54 GBTe181-1986-M1td iR EE MEd Hex. thin slatted nat W14 2

55 GET91-2000-3.2522 3 2%22 Split pin 3.2%22 y) -

55 GB/TI08-2002-8.73 1252000 |SMEE 8 731262000 Ball 8731262000 1 113z "

57 GEB/TE171-2000-M10+%1 SR M0 i Hex. nut M10=1 |

5K 504 31,144 W ARET M0 Set screw M10=] I

S5 R/ TH121-1986-01 12 sEH 112 Hex. thin slotted e MI12 i

0 GB/TS1-2000-3,2%32 B 3.2%32 Split pin 3,2%32 2

&1 4008.31.011 S AT A Steering drag fink 1 Machine Steer 490
00318171 ATV B R Steering drag link 1 Machine Steer 390

62 A e e Left final dnve housing assembly 1




7.B.3 WIS &R G5 R E)
Front Drive Axle(Right Side=Slowdown} {for Tyre 6. 50-16)
4. 31, 001-5

11



7.B. 3 B Hr R (Ao I ) Front Wheel Drive Axle { Left S5ide—-Slewdown )

SerNo, Part No. HER Name & Specifications Quantity |Remarks
1 GRT6176-2000-K 1E=1 5 g MIG»1. 5§ Hex mut M1gx1.5 2 .
2 GR/T93-1937-18 TRy 1w Spring lock washer 18 &

3 304.31.173 $FHE Double screw bolt 2
4 |GB/T5786-2000-M18x1.5x35 |HLF2 M1gw(1. 5% 35 hex. head balt b1 8x | 5x35 4 |level 88
5 [304.31.101-3 SETh Drive shaft 1
; 404-9.31.111 Byiezkyhlt MC50x72x15  Oil-seal MCS50%72+15 2
7 GR/TITE3-2000-M LO*30 HHE MIG % 30 Hex. head bolt M 1030 16
8 GB/T93-1987-10 HE 10 Spring lock washer 10 26
5 104.31.104-3 O =i b 2% Drive shaft cover |
10 GR/T276-1994-620% YhE £209 Ball bearing 6209 ]
11 304.31.102-2 9 S E s Fixing ting of drive shaft 2
12 304.31.103-2 AR Drive shaft slesve |
13 34.31.132-3 7 1. 4 B0 i Driven bevel gear of final drive 1
14 GR/T276-1994-6207 WA 6207 Ball beasing 6207 |
15 304.31.105-1 Ber b 2 48 4 Gasket for drive shaft caver ]
16 |30431216-5 AVARETE Ak Right final drive housing 1
17 GB/T119.2-2000-A10-24 B Al0%24 Straight pin A10%24 2
18 GB/T276-1994-61910 i B19140 Ball bearing 61510 1
19 GB/T297-1994-3290% tha 32909 Tapered roller bearing 32909 I
20 104.31.131-3 - o e Driving bavel gear of final drive |

) 104.31.107-4 4l Upright shaft 1
) GRIT276-1994-6208 bR 6208 Ball bearing 62415 2
23 850-239,112113/114 A s Adjusting shims Meeded
24 |GB/T3452.1-1992-75x2.65  [ofefd T5X2. 65 Q-ring seal 7572 65 L
25 (304311373 TR ER Lower bearing cover 1

48



7.8.3 pidchif et (ZIAREEE) Front Wheel Drive Axle ( Left Side-§lowdown )

g
Ser No. Part No. S Name & Specilications Quantity Remarks
26 TB-F1-CU-16 HEEIHE 16 Combined seal washer 16 1
7 204),38.029 MealdR 2 O g il drain plug 1
28 TBIT1940,1-1995-M58~ | M MBI Grease cup MBx1 1
20 |304.31.215-4 AEES Right linking arm 1
30 04 31 202-1 ik FEFE 1 W 3 SE Steering arm bushing 1
31 GBMATE3-2000-0112~40 dEE M1240 Hex. head bolt W 12240 4
iz OB/T93-1987-12 5 12 Spring lock washer 12 4
W GB/T5723-2000-M 1015 dR ke MI0X 25 Hex. head hoh M10x25 LL
3 [304.31.249/250/251 /252 ¥ In] ¥ V3 8FIR Steering arrn adusting shim Needed
35 GB/T3452 1-1092.34 5«2 65 |OTER] 34.5x2. 65 {-ring seal 34 5#2 65 |
36 304.31.011-4 TR Upper bearing cover 1
a7 (GR/T3452.1.1992-85<2.65 |OFEE 85X 2. 65 Qrring seal £5%2 65 1
38 204.31.123 e {2 s M g Adjusting shims for the first dnve | Onpe set | Two pes for each siem
3 GRT276-1994-601 | Fh& 6011 Ball bearing 6011 1
40 [304.31.138 it AR Lock washer ]
4] AW 31,1101 SRS Blocking ring of upright shaft ]
42 10431.112-2 EHELsy Adjusting shins Qpe set | Twe pes for cach size
43 304311131 (O] Th ¥ et 3 Driven bevel gear of the st diive 1
+ 304.31.108-4 HHMER Upright shaft housing 1
45 |GB/T1192-2000-A10%20  |H AlOx 20 Straight pin A 10x20 |
46 304.31.129-1 o Wl{Eoh et it Driving bevel gear of the first drive I
47 30431.114-2 ¥ 45 Ualf chaft L
43 4048,31.111 LS Right steering mapezoid am |
47 |GB/T308-2002-8.7312G200b | 53R 8. 721262000 Ball 3.7312G200b |

32"

44



7.B.3 BIESMWEAAL (ZEiMEE) Front Wheel Drive Axle ( Left Side-Slowdown )

o 73
Ser No, Part Na. IR Mame & Specifications Quantity |Femarks
50 GBTE17 1-2000-M10x ] R MID = Hax, nur M10=] 1
51 504.31.144 BEEAEET M10X 1 Setscrew MI0=! i
52 3 1 o o g B Riglit final drive housing assembly I

ol



7.C Hi%hE K Front Axles

(for KM3SSBT Diesel Engine and 2WD Machine Streering)
200. 318, 001~1
{1 I Y B

5% 5§55 54 53 52 %1 gp &% 17 k! 15 34 429



7.C HiSH 8 MY Front Axles

Ser.Mo. Part No. £ B B U Mame & Specifications { CQuantity Remarks
1 GE/T459-1988-M20xL.5 (L M2OX1. 6 Hexagon slotted authM20= 1.5 2
2 GB/TO | -200-4 530 #5 4X30 Splitd =30 ps
3 200,31, 133 5 EL A Seal washer 2
4 200,31.124 CIER 5 {Cover of front-wheel hub 2
5 GB/TR12-2000-M 5% 10 #fRE]  ME 10 Slomted pan head screwh 3% 14 ]
6 GETH5-1087-5 HhiE 5 Spring lock washer 5 5
T GOR/TS733-2000-M14=30 dEfE M4 30 Hex head bolthi14=30 & levcl 8.2
3 GB/T93-1987-14 i 1 Spring lock washer 14 14
9 200,318,123 PSR Frant-wheel hob 2 20031123
10 HiGd-692-407-504 3«62 =12 A ESE G2 12 Chil seal SDM5=62 %12 2
1 GBIT30]1-1955-51106 B ETAS 106 Bearing 51106 2
12 200,318.021-1 T hEFRAH Left telescopic beam assy ]
13 20031.114-3 FHTE Kingpin bush &
14 GR/T3452.1-1992-30x2 65 OR300 X2, 65 (-ring seal 30#2 65 q
15 200.31.126 B4 <z Drustproof ring 4
15 GBTSTE5-2000-M 1 2%1.5=55 [E2FEM122 1, 5= 55 Hex head bolt]l 2= ] 5«35 2
17 GH/T93-1987-12 #nE 12 Spring lock washer 12 2
13 A00.31.108 i Left steering 2rm 1
19 GBT1094% 1-2003-3=28 o Key =28 2
20 GB/T6173-2000-M16%1.5-[. |(WEEF MI6x1.5-7 Hex ot M16=<1.5-1eh 2
21 250-1.31.111 Wi Steertng drag link 1 for Machie Stciz
22 B/ TSTR3I-2000-M | 25 EEE MIOZE Hex head bolthd 1025 [
23 GE/T93-1987-10 H£H 10 Spring lock washer 10 1
24 20031018 TS Pendulum shaft 1
25 GBTG173-2000-M16x1 5 GERF MIAXI1.5 Hex nut M16%1.5 2

a2



T.C Bif 2B Front Axles

T .

Ser. Mo, Part Mo, S E AR Name & Specificanons Cuantity | Remarks
26 300,31, 106 A Right skeering amn |
27 200.31R.022-] HIETRSN Rugiit telescopic beam assy L
25 200.31B.020-1 B R {5 Front Axle 1
29 200.31.160 fEEoEeysy Adjust shim as needed
30 200,31,128 ek O Pull redd joint {right) 2
31 |20031B.024 s E-a8 ChD Telescopic tink {right} 1
32 2G0.31B.132 5 504 3 3 Tie rod chuck pl
kX GBT5782-2000-M 1045 Bk H10x4b Hex head boltM 10245 2
34 IGB/T6170-2000-M 10 R 10 Hex.nut M1G 2
15 200.31B.131-2 i Tie rod [

36 |20031B.023 RS (& Telescopic link (left) 1
37 GB/T5782-2000-M | 4% 90 EHM14 X 9D Hex head bolth{14%90 4 level .8
38 |20031.127-] ¥k Ball joint 4
19 200.31.134-1 A Dust cap 4
40 200.31.130 TERE Down ball seat 4
4] 200.31.12¢ gL (&) Pull red joint (left) 2
42 200.31.131 IR UP bail seat 4
43 200.31.132 R Spring 4 -
44 GB/TE93.1-1986-26 49 26 Circlip for hiole 26 4
45 - 1200.31.133 it 9 ot Spring cover 4
46 200.31.138 i Cover cap 4
47 GB/T6181-1986-M12 BREE  M12 Hexagon slotred npt M2 4
48 GB/T91-2000-3 2% 24 H 32324 Split 3.2%x24 4
49 TB/T7940. §-1995-010x ) AT ] g

{arease nipple M10=1




T.C di3H.E B Front Axlbes

xR
Ser Mo, Part Na, 2= B B AR Mame & Specifications Quantity | Remarks
50 200,31.014 3 T 2 Steering knockle assy Z
51 HG4--602-67-W50= 727 HEWSOXTEXT Ol seal WDS0=T2 %12 2
52 HGA--G02-6T-PIE0-T2=12  |ih&FnGo <1212 0il sealPD50=72x12 2
53 GB/T297-1504-32207 A I2207 Bearing 32207 2
54 200.31.161 AREE Stud 4
55 GE/T297-1904-30205 BE SR 30205 Bearing 30205 - )
56 GBITYT 2-2002-20 BE 20 Plain washer20 2
57 200.31B.134 W3 Securing pad 3
5% GB/TEL70-2000-M1 4 SEFEM14 Hex.nutM14 3 level 3.0

Pl



7.D EraE 2 A Front axles

(For ZN390T Diese! Engine and 2WD Hydraulic Strecring)

300, A0 ol
20 21 22 [15] {141

]

45 44 k3 47 41 039 g

. En
[ |



7.0 pidBE AR Front Axles

Ser. No. Part Mo, B N AR Wame & Specifications CQuantity | Femarks
1 GB./T6150-2000-M20 MR} M0 Hex nut M20 2
2 GE/T|-2000-4%30 £ 42 30) Split 430 ] 2
3 200.31.135 T £ 44 Seal washer 2
4 200,311,124 BIrR ¥ A Cover of front-wheel hub 2
5 GBITE 13-2000-M5= 10 VR M5 10 Slotted pan head screwhSx 10 %

& GB/T93-1927-5 s Spring lock washer 3 3
7 GB/ [5752-2000-M 14230 S M T30 Hex _head boltv{14 30 5

3 GB/To3-1987-14 2HE14 Spring lack washer 14 16
9 200 31R.123 B B Front-wheel hub 2 200. 31, 123
10 |[HG4-692-67-SDMd5x62%12  {MHESD45=62=]2 Qil seal SD45x62x12 2
I] GB/T301-1995-51106 AR 106 Thrust ball bearing 51 106 2
12 [30031D.024 EuxWETEsH Left telescopic beam assy 1
13 200.31.114-3 THHE Kingpin bush 6
14 |GB/T3452.1-109230=2 65 [OFEME0%2 65 O-ring seal 30%2,65 4
15 |200031,126 B o ] dustproof ting 4
16 |GB/TS782-2000-M12x 1_5%55 [iREM] 2% ] 555 Hex head boltl 2x7, §x55 2
17 GHT93-1587-12 i el b Spring lock washer 12 2
18 0031 108A EEEY Lefi sieening arm |
19 jGB/TI099-15979-8%28 =28 Key §x28 2
20 |[GBITS783-2000-M 10%25 SRR Ox2S Hex head boltM 10x25 ]
21 GB/TS3.1987-10 = [#10 Spring lock washer 10 3
22 300310 EA BIERB &I Pendulum shaft 1
23 |300.31.106 Payp 2 Right steering arm 1
24 (300310025 A iEER At Right telescopic beam assy 1
25 300030 0234 Bii TS Front Axle 1

Bt



7.0 Hi% B8R Frﬂﬁf. Axles

R :

Ser.Na. Pan No. 74 B B R Wame & Specifications Quantity |Remarks
26 200.31.1460 phHERRr Adjust shim 148
17 300.31,164 eyl Of) Pull rod joint (sight) 1
28 GB/T6173-2000-M 1615 B EEM16%1 5045 He=.nut M16x1.5(R) 1
20 300 31.139-1 Bl CE) Assistant fie rod (right) 1
30 I00.319.028 MR S Tie rod assy 1
31 - |GB/T5782-1986-011 490 EREE ML4=90 Hex head boleM 14490 &
3z 300.21.138-1 I FF (22D © Assistant tie rod (left) |
33 |GB/TS782-2000-M10=45 bEEM 0245 Hex head bolth 1 (4«45 2
34 GB/T6173-2000-M16%1 5L  [{REFMI6=1.5(Fk ) Hex st M1621.5(L) |
35 300.3).163 e () Puil rod jout (lefty |
36 300.31,170 i Seal cover yi
37 GB/TO1-2000-3.2x50 Hi3.2x50 Split 1.2=50 2
38 TB/T7940.1-2000 HAFMIL0=] Grease nipple M10x] 9
30 20031014 L RF Rt S Steering knockle assy )
4D HGA--652-67-W50=72x7 W EHWS0xTI=7 Oil seal WD350=72x12 2
41  [HG4--692-67-PD50~72x12 | PD50%72x12 Qil sealPD50=72212 2
42 GB/T297-1994-32207 A 32207 Bearing 32207 2
43 200.31.161 e FE Stud 4
44 GB/T207-1994-30205 A 30205 Bearing 32205 p
45 GB/T97.2-2002-20 @20 Plain washer?0 2
46 1M, 31.169 2 i Ball stud g
47 300.31.168 B Full rod jaint (left) 2

- 43 303.31.167 27 ] 2 Ball stud seat 3
331,165 jEEES Ball stud 2

By



7.0 Witk B Front Axles

Ser No. Pant Na. BRI R Name & Specifications Quantity | Remarks
50 300.31.166 ELHEHE Cover ' 2
51 |GB/T6181-1986-M12 #EEMI2 Slottad Hex nut M12 2
52 GBTH -2000-3, 2224 13,224 Split 3.2%24 2
53 200.31B.134 EEE Secuning pad 5
54 |GBTE170-2000-M14 HREMI4 Hex nut M14 6




" 7.E kB A Front Axles

(For ZN390T Diesel Engine and 2WD Machine Streering)
J00A-11. 310401 .

2 13 W 15 1 17 1@ 19 . Fa I

f/ L

a8



T.E il & % Front Axles

Cluantity

Ser Mo Pati Mo, 47 B B Hl A Mane & Specifications Remarks
o1 GEB/T61R0-2000-M20 520 Hex_nut M20 y: :

2 GB/T91-2000-4 %30 §Bd 30 Split 4230 2
3 [20031.135 ok ae] Seal washer 2
4 200.31.124 ([0 158 45 i Cover of front-wheel hub y:
5 GR/TS15-2000-M5% 10 ARET ™S 10 Slotted pan head screwhi5=10 ]
& . |GB/T93-1987-5 B S Spring lock washer 5 8
7 GB/T5732-2000-M 1430 R N 14250 Ha» head boltvi 1430 6
8 GB/T93-1987.14 el 14 Spring lock washer 14 16
g 204,318,123 (ki3 Front-wheel hub 2 20031123
19 HG4-602-67-SDd45=62=12  [fhEfSD45=62=12 il seal SD45-62x12 2
Ll GRB/T3I0]1-1995-51106 ThAL]106 Thrust ball bearing 51106 .
12 300.31.024 EITMET RS Left telescopic beam assy |

13 200.31.114-3 FHITE Kivgpin bush G
14 GRT3452.1-1992.30=2.65  |OR:H30x=2.65 O-ring seal 30:2.65 4
15 200.31.126 7 2 dustproof ring 4
L6 GRTATR2-2000-M 1221 5% 55 |4FFERI12=1, 5% 55 Hex haad bolt] 2x1. 555 2
L7 GR/T93-1987-12 o D spring lock washer 12 2
L& 30031106 ZH R Left steering arm |
Lo GR/T 10931979828 7 $ 3wk Key §%23 2

20 GBIT6173-2000-M16%1 5L [IREFML6x1.5{& ) Hex*_nut M16x1_5(L} 2

21 £008.31,101 W A Steerimg drag link 1.

22 GB/T5753-2000-M 1 9%25 iR FEM I0x25 He= head bolthd 1025 |
23 GB/T235-1987.10 B0 Spring lock washer 10 3
4 30031018 EFEHEEEST Pendulym shaft 1
25 GRTE173-2000-M16%1.5  (SEMI6x] S(H) 2

He=_nut MLox1.5(R)




T.E WiEh 2 Fronl Axlos

HEFE
" SerNo. Fart Mo, FE R LA MName & Specificatigns Quantity | Remarks
76 300.31.108 AES R:ight steertng arm 1
27 300.31 025 AR AT Right telescopic beam assy I
2% 300:31.023 N3RS {F Front Axle ]
20 200.31.164 Ry Adjust shim LEH
30 3031 164 ik 5 Pull rod joint {right) 2
31 300.31.139-1 oH I (440 Assistant tie 1od (right) ]
32 300.31.028 Bt R-E 4 Tie rod assy 1
33 CGiB/T5782-1986-M 1450 BN 14%00 He = fread boltM1 4= 00 &
34 A00.31.128-1 HIaTEdE (& Assistant tie tod (leff) 1
35 300.31,163 HmgEd (k) Pull rod joint (left} )
35 300311740 & E S Seal cover 4
37 |GR/TYL-2000-3 250 H3.2u50 Sphil 3.2x50 _ 4
38 TB/T7940.1-2000 M 0= Grease nipple M10x1 3
3 200.31.014 A Sleeting knockle assy 2
40 HG4--697-67- W50 72x7 REWS0=T2x7 il seal WD50=<72x12 2
41 HG3--692-67-PD5S0xT22 12 i PDsox?2x12 Oil sealPD50x72%12 2
47 GB/T297-1994-32207 332207 Bearing 32207 2
43 200.31.161 ¥ Stud 4
44 |GB/T297-1994-30205 730205 Bearing 32205 2
45 GBRAS7.2-2002-20 BE Plain washer20 2
45 {300.31.169 IR Ball stud 4
47 300,31,168 i . Puil rod joint (left) 4
4% 30031167 HRALHE Pall stud seat 4
49 3] 165 Z Ball stod 4

2)




7.E pish 2% Front Axles

xR
Ser.Mo. Part No, LR AR Mame & Specifications Cuantity | Remarks
50 30031166 HhEHE Cover 4
51 GBTELS1-19R6-0M12 SREEMIL Sloted Hex nut M12 4
52 GBITS1-2000-3.2 %24 Hi3.2-24 Split 3.2=24 4
53 GBT5752-2000-M 1 =45 R M1 (x4 5 Hex head-boltM 1045 y.
54 200,318,134 FRE Securing pad 6
55 ER A4 Hex.out M14 G

GBTa170-2000-M 1 4

bd




8. BTERzhE B iR Front Drive Wheel

284, 31, 001-1/304. 32. 001

63



8. A BFIRENEEBVE Front Drive Wheel

Ser.No. Part N, 4 X4 A0 B B MName & Specifications | Cruantiry Remarks
] 22432 011 M (164, BOL) Rim , Front drive wheel 1x2  |for Tire 6.0-16
30432011 FeE R (1625, 00F) Rim , Fromt drive wheel 1x2  |for Tiee 6.3-16
2 GB/T2976-1999-6.0-16 BEzbye i RE 6. 0-16 Inner tube 6.0-16 | %2
GR/T2979-1999-6 5-16 TEEhF P AS 6.5-16 Inner tube 6.5-16 jx2
3 GB/T2979-1990-6 0-16 UEEh$e4ES 6. 0-16 Cover tyte 6.0-16 182
GR/T2975-1599.4,5-18 RENsC A 6. 5-16 Cover tyre 6.5-16 1%32
4 GBR/T2975-1999-6,0-16 JEnh3t 6. 0-16 Tyre 6.0-16 1%2
" |GB/T2979-1599-6.5-16 EEhEE 6. 5-16 Tyte 6.5-16 1%2
5 284.32.001-1 IR LhE Ak Front Drive Wheel | =2
304.32.001 A 30 54 Bt 2 Front Drive Wheel I %32




3 B FE3HE B Guide Whee!

apd. 32. 001




BB TRt an Goide Wheet

Ser. No. Part No. ¥ b R LA Name & Specificalions Quantity | Remarks
1 300.32.001 T8 A R (15 x 4. B0E) Guide wheel vim (15+4 00E) 1%2
2 GB/T1 192-2008-5.00-15 BREEWI 5.00-15 Tube 5.00-15 : =2
3 GB/T1192-2008-5.00-13 122

Frsk 5 00-13 Tires.00-15

66



$.C ®HiBR 040 B % Front Drive Wheel
304-%A. 32. 001

&7



8. C FIEEzOR EAE Front Drive Wheel

Scr Mo, Part No. 2 H R Mame & Specifications Duantity | Remarks
| 404-3.32.011 FERLEL AR R (16 5. (OF)  Rim,Front drive wheel {1525 00F) 1%2
y) GBIT2979-1999-6.5-16 IGENdE 9B 6.5-168  Ioner Tube 6.5-16 1#2  |High-lug tyre
GBIT2Y79-1999-6, 5-16 TEEh4E RS 6.5-16 Intier Tube 6.5-16 1%Z  |aptional
L GE/T2979.1999.5 5-16 LEehst4hAe 6.5-16 Cover tyre 6.5-16 12 |High-lug tyre
GR/T2975-1999-6.5-16 RENse SRS 6.5-10 Cover tyre 6.5-16 122 foptional
4 GR/T2979-1999-6.5-16 IR f. 5-16 Tyre 6.5-16 1x2  |High-lug tyre
GB/TZ979-1995-6,5-16 EHSENE 6. 5-18 Tyte 6.5-16 Ix2  |optional
5 Vil 45 ZH 50 o AR Front Drive Whee! =2  [High-lug ryze
(TR e = ¥a Front Drive Wheel 1«2 optional

&8



9.4 Eahib B A
Drive Wheel {9, 5-24)
200, 34, 001-1

E)



0.4 EEhEELAE Drive Wheel (9. 5-24)

Ser.No, Part No. B RAEH Name & Specifications Quantity | Remarks
] GB/T96-2002-16 180 16 Large plain washer 16 Ex2
2 GB/T93.1987-16 P 16 Spring lock washer 16 Gx2
3 GB/Ta170-2000-M 16 EEFEMLE Fine thread hex, nut ML6 G2
4 [200.34.103.2 WEhitRlE Ragar wheel ballast 4x2
5 GB/T2679-199%-% 50-24 SHiE o 50-24 Cover tyre 3.50.24 | 2
5 GB/T2079-199%-3 50-24 Mg 9. 50-24 Inner tube 3.50-24 1x2
7 200,34.020-2 KRR &1 Driving wheel nim 1 %2
2 2H.34.110-2 iR Reat wheel disc 1#2
o 200.34.115 gl hE Carch boly X2
10 200.34.017 $#hiE 14 Plain washer 14 Gt
11 GRB/MTY3-1987-14 HE 14 Spring lock washer 14 122
14 GR/TE1T6-2000-L14=1 5 - [HE MidX 1.5 Fine thread hex. ot M14=] .5 G=2
13 GB/T61T0-2000-h114 e Mid Fine thread hex. not M16 Gx2
14 2010 341042 L Bailast holt 6x2
15 GB/T2979-1999-9.50-24 yefa 9. 5024 Tyre 9.50-24 1#2
16 2{0.34.011B-2 ¥ & nk Driving wheel om assembly 1%
17 A S 9 50-24 Tyre assembly 9.50-24 L=

FiL



9.B BXhih A& (11, 2-24)

Drive Wheel {11, 2-24)

200, 34, 041-%




003 M D AL(10.2-24) Drive Wheel (11,2-24)

Ser Ma. Part No. L5 M Name & Specifications Cuantity |Remarks
1 300.34.102-2 ML E g Bolt for ballast 3m2
2 OB/ TH7.1-2002-16 HE 16 Plain washer 15 3xD
3 GR/T93-1987-16 B 16 Spring lock washer 16 G%2
4 GE/TE170-2000-M16 iEE W16 Hex. nut M 16 i,
5 GBTol76-2000-M14+1 5 AREE H14X L. 5 Finte thread hex. nut M14x1_5 &=2
o GBTI3-1987-14 BE 14 Spring lock washer 14 G522
7 GBTaT. 1-2002-14 BE 14 Plain washer 14 G=2
H 20034115 X &0 (T R Altachment bolt fx2
G 300,34,101.2 ERE Rcar wheel ballast 2%
10 300.34,103-1 RTh i R Wheel dize 1%2
11 300034011 WREh e S0 B b g Wheel rim 17
12 GBIT2979-1999-11 2.24 BEEhd: MRs 15 2-24 Inner tubal1.2-24 1=2
13 GEM2970-1990-11.2-24 IEzhde shRS 11.2-24 Cover tyre 11,2-24 12
14 GRIT26-2002-16 BE 16 .Large plain washer L 3u2
15 GBR/T2%79-1999-11,2-24 ¥ 11.2-24 Tyre 11.2-24 1x2
16 P38 Rk Driving wheel rim assembly 1=
17 A BRG] 2-24 Tyre assembly 11.2-24 1=

T



9.C HEhih Bk

Brive Wheel

30494, 34. 101

T3



g, C W AR Drive Wheel

Part No.

Ser.No. R Wame & Specifications Quantity | Remarks
1 304.34.102-2 PO 4ty Balt for ballast LTy
2 GB/ToeT. 1-2002-16 ) 16 Plain washer 16 =2
3 OB/Te3-1987-16 EE 16 Spring lock washer 16 Gx2
4 GB/TE170-2000.M 16 i M6 Hex. mil M1 & 2
5 GB/Te170-2000-M 14 mE M Fine thread hex. nut k{14 G2
6 GB/T93-1937-14 B 14 Spring lock washer 14 a2
7 GBTYT1-2002-14 =i 14 Plaiil washer 14 fnl
g |200.34115 LR Attachment balt £%2
3 304.34.101-2 ERCE Rear whee! ballast 2}
10 3043 34.103-1 Bkt ] Wheel disc 1%2
11 404-9.34 011 AL (24 <W10) Wheel rim 122
12 GB/T2979-19%0.11.2-24 IEZh¥ MG 11, 2-24 Innar mbell,2-24 %2
13 GR/T2079-1999.11.2-24 A 11, 2-24 Cover tyre 11.2-24 1%2
14 GB/T946-2002-16 #E 16 ' Large plain washer 16 3x2
15 GB/T2979-1900-11.2-24 RS 11.2-24 Tyre 11.2-24 23
16 ik oY Driving wheel om assembly |2
17 HpgEAE 11.2-24 Tyre assembly 11.2-24 1%2

!



9.D B & M

Drive Wheel
I04-24. 344, 001

{3l 1L




Q.D.Eﬁﬁbi’ﬁﬂ,ﬁﬁ Drive Wheel

Ser Ne. Part No. IR R MName & Specifications | {uantity Remarks
| 300,34, 1072-2 AL Ji e Bolt for ballast Jul
? GB/TY7.1.2002-16 #E 16 Plain washer 16 Ax2
3 ORT93-19587-16 i@ 16 Spring lock washer 16 G
4 OBTalT0-2000-MM [ 6 HEGF MIf Hex, nut M16 Gx2
5 GB/ TelM-2000-M 14 RS Wil Fine thread hex. tut M14 G2
& OBT93-1937-14 mE 14 Spong [ock washer 14 Gx
7 GRTY7.1-2002- 14 hE 14 Plain washer 14 =2
8 20034115 e R Attachment balt G2
9 300.34.101-2 ERHE Rear wheel ballast 2x2
10 |300.34.103-] 2 ks il Whee] disc | <2
11 I04-94 344 011 THEREE LD Wy (D40 WED Whesl im 1%2
12 GE/T2979-1959-5 5-24 IR PE 5. 5-24 Inner tube &.5-24 1 %2
13 |GB/T2979-1999-5.5-24 IEEh S SHAS 6. 5-24 Cover tyre 9.5-24 172 |High-lag ryre
14 GBT5-2002-16 =E i6 Large plain washer 16 3=2 .
15 GB/T2979-1999-5_5.24 el 9.5-24 Tyre 9.5-24 %2 |High-lug tyre
16 FET e Driving wheel tim assembly 12
17 #HEE R 9. 524 Tyre assembly 9.5-24 12 High-lup ryre




10. A 5 KT A

Orawbar
1040, 35, 001-1

i



| 10. A E%i%ﬂﬁﬁ'ﬁ Drawhar

Ser Mo, Part No. AR Name & Specifications Cuantiry |Remarks
| 200.35.012-1 LEREsE Hitch pin 1
2 2003501 1-1 SR RR-E Drawbar frame 1
3 GBT3-1587-16 83 15 Spring lock washer 16 &
4 GB/TS783-2000-M L5%40 it M16 X 40 . Hex, head bolt M16=40 B

A



Drawbar
200, 358, 001-5

4

—_
]
oy B 1]

-1

TH



10 B =3 [3EE Bk Dravbar

Ser.No. Part No. L s Name & Specifications Quantity |Remarks
1 200.356.01 1 HidE 3 2R & - Front drawbar frame I
2 GBIT93-19E87-16 B 16 ' Spring lock washer 16 .|
3 GBIT3753-2000-M 1 6240 gRiE M6 x40 Hex. head bolt b1 6x40 4 level 3.8
4 200,35B.016 R RS Hitch pin |
5 |200.35B.015 Hi RS Connecting board frame 1
& 203501241 HEHE ST Hiich pin |

Ko



o

10.C FATAFEF| EBE A

Tractor Drawbar
380, 534, 001

=

"]

t1



10.C RTINS AR Tractor Dravbar

a Part No. LEhE AR wame & Specifications

1 220.53A.012-1 B TSRS Swing Drawbar Frame ]
2 GBM93-1987-16 i 16 Spring lock waaher 16 B
3 GBT5783-2000- M1 640 $PEE MIE % AD Hex. head bolt M 16x40 4
4 300.53.102 el I R-pin 2
5 300.53.109 cic] sl Hiteh pin 2
6 300534103 T Drawbar plate |
7 OITeL70-2000M16 4 MiA Hex. ot M16 2
2 GRT5782-2000-M16%65 WRHE MIE %65 Hex. head bolt M1§x65 2
3 300,53.01] HRiF S+ Spindle 1
10 200.56 011 S Lock pin 1
L1 300.53. 144-1 5| Drawhar clamping plate I

8.




11 % 3l $ & 7k

Transmission Shatt (Tor 4WD)
154-10. 36. 001/ 3044-11. 36, D01

~ ' Moy & 17 18 ] 1y &0

bl 4 0D

a3



11 {2z 5@ Transmission Shaft

Ser. Mo, Part Mo 2R Mame & Specifications | Cuantity Bemarks

| 254-5364012 nriEEIR St Front housing [ for engine 385
34A-11.36012 BrEEE 1 Front housing 1 for engine 390

2 GR61T0-2000-03 W MR Hex, tiit M3 |

3 GBTY3-17987-8 - .0 8 Spring lock washer B 4

4 GB/TY7 1-2002.8 il 8-140HY Flat washer 8- 140HV |

5 GBS TR 2000-MMB= 25 e ME 25 Hax. head bolt ME=25 3

6§ MHA G013 B B A4 Fixing bracket 2

7 304 35014 i & S3RAN Haep 53 I

& 104 ,36.103 EHE Seal sleeve |

g I 36015 IFfs 4EER Hoop ¢4 |

10 304 36016 GEEESH Rear housing |

11 GBR/TETY, 1-2000-4%30 W 430 Slomed spring pin 430 3

12 |GB/T3081-1982-1-1 4 i meE 1-1.4 Steel wire [-1.4 Jedi necd

13 30436108 i Vil Rubber cover 2

14 304 36141 TRE Support sleeve 2

15 GBTI0R-2002-0 IHEK 9 Steel ball 9 12

16 |254-10.36.011 WEEREER & Transmission shait | lur cngine 385
It A-11.36011 HIFE R 125 Tranamission shaft | fur ciging 3940

17 304 36,104 BE (D Blocking ring {2} 2

18 304 36,105 gl S Spring |

19 304,36 106 & = Seal blocking ring I

20 304 36,107 FEEEEE Rear connechng-sleeve I

21 3044 36107 =g==Riir] Rear mid-shaft |

22 GB/T3452.1-1992-45. T=3.55% GFF([E 48, 7= 1, 55 C-ring seal 48.7x3 55 2

23 GETS783-2000.-0 10= 25 uE ks MI0 25 Hex. head bolt B L325 2

#4



11 {&3h3lE Y Transmission Shaft

b
Ser No. Pant Mo, EHEE Nae & Spesifications Cuantity | Remarks
24 GR/T93-1987-10 il 10 Soreg lock washer 10 2
25 304 36,105 vk EE Mid-shafl scal 1
26 TB/TTO40,1-1995-M 14k 1 M0 1
27 30436110 ot Paper gusket 1
28 HGA-692-67-PG25%42% 10 B PGEEX 42X 10 (il seal PG25x42=10 |
29 B T275-1994-6205-2 fmAE G205 Ball beanng with shields 6205-Z 1
30 30436113 EaE Coneecting sleeve ' 1
1 34436106 o I Mid.shaft housing 1




121 BEAER W
Gearbox (A) |
200. 374. 001




12,1 TR B (A) Gearbox (A)

Ser Mo, Part Wo. o g I Mame & Specifications " Onantity | Remarks
1 200.37.103-1 R R ¥ ront bearing cover , shaft I [
2 (B/TS783-2000-M10%20 AR MI0 20 He::. Head boit M10%20 o
3 GB/T93-1987-10 HE 10 ' Spring lock washer 10 )
4 20037104 EIESRE ks Bearing cover gasket |
5 HG4-692-67-PD35262x12 MR} PDISX 62X 12 Oil sealPD35=62x12 2
fi GRB/TR94.1-15%6 e 35 Circlip for shafi 35 3
7 GR/T276-1994-6307 B EhRAR 6307 Ball bearing 6307 |
3 OB/ TE93.1-1986-80 = 157 g Circlip for hole 80 1
9 200,37 102-2 - SRREHE S 5 B Constant-mesh gear , shaf [ 1
10 200,37.105 FEER - HEM Thrust washer roller 2
11 GEB/TI00-2000-2 5|9 8 HiET 2.5 19,8 Meedle roller 2.5=19.8 28
12 0374136 ZRh=. GRS 3rd & 4th speed , shaft 1l 1
13 200.37A.135 - . A 2nd speed | shaft I 1
14 200,374,130 - i 15t speed, shaft II ]
15 200.37.137 - 4h shaft 11 I
16 GR/T276-1934-A30TN HEEhERA 630TN Snap ring hall bearing 6307TN I
17 GE/T305-1098-80 tEDE an Snap ring 80 1
1% 200.37.120-1 5 %A IS 4 R B Rear bearing cover , Shaft II 1
19 |200.37.208 [ Ring gear 1
20 200 37 20] IrEEEs Front shim | planet camier I
21 200.37.200 TTHEIEER Flaniet carvier I

2 20037210 TR R Splined ring , planet carrier |
23 200.37.205 TREERRE Rear shim |, planet carrier I
24 20037206 IrEsER RS Rear cover |, planet cartier I
25 20,537,212 Eawg Sliding gear |

LN

a7




12.1 A 2K (4A) Gearbox(A)

HE
Ser.No. Part No. BRI KL Name, & Specifications Duantity Remarks
26 GB/T%3-1987-12 A 12 Spring lock washer 12 I8
27 . |GBTSTEZ-2000-M 125740 Wi NLZXT0 Hex. head bolt M12=70 4
28 200.37.202 iTE 55 Planet gear shaft 3
29 200, 37,204 TEEEER Shim ,Planet gear &
30 200,37 203 iTE S REFIR Meedle beartng retaiper &
31 200.37.207 TEWE Planet pear 3
32 GEB/T300-2000-3=15 8 fEE 31498 Meedle roller 3=19.8 fi6
33 20037104 M ) A i S R B Front bearing cover |, connter-gshaft I
34 GR/T276-1994-6306 EEehihAE 6306 Hall bearing 6306 y
35 200,37 108-2 Ho[a]dl A5 kS LG 58 Comstant-mesh gaer | connear-shaft I
36 20037105 o 7] 4t 737 Bl A Front spacer sleeve | counter--shafi I
37 200.37.110-1 o (] 42 = 3 U Ird speed paar, counter-shafi 1
38 200.37.112 o [17] 4ty = i) B Middle spacer sleeve, counter-shaft |
3% 200.37ALS e i A - e o i 2nd speed gear, counter-shaft I
40 20037115 o Hh S IR Rear spacer sleeve, counter-shadt I
41 200.37.023 o [a] S 40 -1 Counter-shaft [
42 200374117 o ] b — 4 e 15t speed gear [ gear , counter-shafi |
43 200.37.118-] o (] 50 A5 S A A Rear bearing cover , counter-shaft |
44 GE/T5783-2000-M10%23 IRE M10H25 Hex, Head bolt M10%25 0
45 200.37.214 miHEEE Splined sleeve ]
200.37.214A - THEE B s splingd sleeve ] Two-speed output
A6 (|GBTSTRI- 200001230 LR M12X 30 Hex. Head bolt b1 2230 1
47 200.37.511 {53 1E 3 S E Fetaming ring , réverse gear }
43 |200.37.145-1 EEEF R Reverse gear I|

ot



12.1 BAHBEBA) Cearbox ()

Ser.No. Part No. 15 T S HLR Name & Specifications Quantity  |Remarks
49 |200.37.146 PR S Bush , reverse gear t
50 20037114 SR Yo bl | Thrust ring , reverse gear 1
51 20037116 fE] 42 T Reverse gear shaft I
52 (GB/T65-2000-M6=4 YT MEXE Cheese head screw W6« 8 3
53 20,37 021 TERESH Planet carmier part 1
54 2001.37.012 1T 2 HLE A Planet carmier assembly 1

kg



12.2 FiE 7 % K (B)

Gearbox {R)

200, 374,801

it



12.2 T FH S (B Geurbox (B}

Ser.No Pant No. BRI Name & Specifications Quantity | Eemarks
1 300.37.126 AT Right shift fork | '
2 200.37.125-1 A1 T Shaft , right shift Tfork |
3 200.37.124 il %, Middle shift fork |
4 200.37.123-1 ok 3L Shaft | middle shift fork |
5 30037130 ARE Left shifi fork 1
6 |GB/T3452.1-1902-10x2 65 |0 E 10x2.65 {-ring seal 10%2,65 3
7 GR/TI0B-2002-5.5 HHEE 9.5 Steel bal] 9.5 4
8 450 38160 B 5 E L 3 Positioning spring | shift fork 4
g 200.37.121-1 A4k 4 Shaft left shift fork ]
10 200.37.211 i LA ik Shift fork , Hi- low speed range ]
11 GB/T27.1-2002-10 BE 10 Chamferad plain washer 10 1
12 GR/TS3-198710 HE 10 Spring lock washer 10 30
13 GB/TE170-2000-M LD R N0 Hex, mut M10 [
14 204.37.014-1 MEF TR Shift lever handle 1
15 GB/T6172-2000-M 10 dEEE W10 Hex. out M10 1
16 200,374,150 % Shift laver _ 1
17 GE/T75-1955-M&x 12 aRET MEX 12 Sel screw with dog paint M8x12 2
18 2040.37.151 FrRrENEE ], 4% 160 Caold drawn steel wire @l 4% 160 1
19 30037188 By Dust boat ]
i, 30037112 i 4 A a3 Spring , mear shift lever ]
21 100.37,113 TFREREEEE Spring stoppet , gear shift lever 1
22 GB/T5783-2000-M10725 B 1025 Hex. Head bok M10x25 9
23 3H.37.514-1 i B R e Seal , pear shifl lever ]
24 241.37.131 W AR AR Gear shifting gate !
7% 200,37134 Hh ¥ RE §f R Seal gasket , gea shift lever i

LY

El



12, 2 Wi s M (B) Gearbox (B}

Ser Mo Fart M. ) = 1 Er e Mame & Socoifications Claantity Rematks

24 2100,37.138 A1 3 e A Gasket , pearbox cover ]

27 200.37.130 WiIEE S Gearbox cover ]

28 GB/T3F2-1938-AM1 21245 PR ER AMIZ %45 Studs AMLZ=45 4

29 GB/T93-1987-12 B 12 Spring lock washer 12 18

A GBT61 T0-2000-M 12 YEEE M12 Hex. nut M12 4

31 |GRTLI22000-BEx22 W Bux2m . Parallel pin B&x22 2

32 GR/T5733-2000-M 12535 UEEE M12x 35 Hex. Head bolt M12%35 I

33 30037155 SEHLARET Poisitioning screw 3

34 JA-FT-CU-16 & #FEAREG Combination washer 16 1

35 200, 3% (24 R R il drain plug ]

36 GE/T3T83-2000-M 1020 84 WO X 20 Hex. Head bolt M10x20 5

37 200.37 141-1 H & RarE Clutch shaft bush 2

38 200 374101 TR Ciearbox housing |

30 GRTST32-2000-M10=115 [958 MID=115 Hex, head bale M10%115 2 3.8 level 380/385
ORTAT8Z- 20005 1= | 30 R ME 130 Hex. head bolt M10x130 2 (3.3 level Twa cylinder
Gl 5TR3-2000-M 10240 AFFE M1OX 40 Hex. head bole M10=40 2 8.5 level 390

40 GEB/T5T33-2000-M 1 0=40 BE 4 M10X 40 Hex bead bolt M10-40 10 2.8 level

4] GB/T93-1987-6 I 5 Spring lock washer & 2

42 GRIT65-7000-MEx 8 iR ] We 3 Sloted cheese head screw Maxs 3

43 W3 27128 o e ESLS Clutch obzerve hole cover |

G2



13,1 AR K (L)

Rear Axlef{A)
2540 1%, 0011

16,1719
227324 |
5.06,27

12,345
1 6,7.8,9101
12,1314 15

g



13.1 SFFFEE (M) Rear Axle(A)

Ser.No Part No, AR H b Name & Specifications Craantity Femarks
1 GB/T297-1994-320] § & 3201] Tapered toller bearing 3201) 2
2 200.35.124 ¥ Bush _ 2
3 200,338,126 Ty E WAl 2 4T Fixing bolt, planet gear shaft 1
4 GB/T5783-2000-M10~25 aREE MI0X 25 Hex. head balt M 1025 9
5 204038125 W h Lock pisce 5
6 200.38.117-1 EMSN Differential case cover 1
7 200 38.123-1 EH LN Shim halfshaft gear 2
2 200,38 120 FHEE Half shaft gear 2
9 300.38,143 TR Manet gear shaft |
1y 200,38, 1194 ITEWE Flanet pear y:
11 200358 1224-1 ITEHESNN Flanet gear shim 2
12 20035 116A ZHER Differential case i
13 200 38.149 CE-Ed Luock piece 3
14 GB/TS786-2000M § 271 5225 [4R4E M12X1,5X 25 Finc thread hex. head bolt MI2x],5x25 4
15 250.38.118 Fteslizhinw Spiral crown gear 1
16 200,35.127-1 EEEh E R e di e Shank-type spiral bevel pinion 1
17 GR/T297-1994-3 1307 A 31307 Tapered roller bearing 31347 I
I8 2033104 AL TR trhe AR A Shims for frot spiral bevel pinion | set
]9 20038 128 EEhel AR e Bearing seat spiral bevel pinion 1
20 GBT93-1987-12 0 12 Spring lock washer 12 4
21 GB/TS786-2000-M12x1 5235 4R M2 1, 5X 35 Fine thread hex, head bolt M12x1 5<35 4
22 GB/T297-1994.32207 Ak 32207 Tapered reller bearing 32207 1
23 2003,38.133 BRE Short spacer sleeve i
24 200,38.145 REmA il slinger 1
2% 200.33.134 . |Hi Lock piece |

94



13,1 SRR (A Rear Axle(A)

®E
Ser.No Part Mo, SRR EBE Name & Specifications Quantity Rcmarks
26 20438130 /AR Lock mul 2
27 20438131 iFRE N Lock washer |
23 |200.38.012-1 FEa G R Front spiral bevel pinion assembly |
29 250.38.011 EHEBEN _ Differential case assembly 1

ub



W

13.2 BHE A (B

Rear Axlie (B)
2540, 38. DO1-1

P el

LR ; ?%T F ,} -
N @ 1= .
o (L b=
S tEE | e O

[zzl\:_?;i

el

S 2T 8 (b s g 30 {210

il



13.2 SHEEHE{B) Rear Axle (B)

Ser.No Part No, 2R MName & Specifications Quantiry Remarks
| 230D.38.101 Jag i Rear axle caze 1 For 2WD
254035 161 =i Rear axle case 1 For 4WD
2 GBITS3-1987-10 B 10 Spring lock washer 10 23
3 GR/TETR1-2000-M10%43 IF+r M1045 Hex. head bolt M10=45 7
i 20038105 P 25 75 i A Paper pasket lift housing 1.
] GRITS783-2000-M10x70 JZEE 10X 70 Hex. head bolt B 10570 1
[ 200 351403 EEHE s Paper zasket uppet cover |
7 200.38.1358 it ¥ Upper cover 1
£ 200.38.014 R E R Dipstick 1
o GB/TS7E3-2000-M10=20 0REE M10X% 20 Hex. head bolt M 10x20 7
10 20038111 Eo 2 Hh 3} IE 4R R Paper gaskel bush |
1l 200.38.113 Bl Bl 35 Bush, shiftet peg |
12 200,368,020 LS ok Shift lever,range hi-low speed I
13 GB/T875,1-2000-6+28 i 628 Slatted spring pin 6%28 2
14 GB/T92-1987-8 nE 8 Spring lock washer B 5
15 GR/T3TE83-2000-K3 %25 b8 M x 25 Hex. bead bole M3x25 3
16 20:0.38.112 S 14 4t Shifter pag 1
17 GR/T3452.1-1092-15=2.65 |0f:[E 1572 85 O-ring scal 10.6x2 65 2
18 2(10,38,107 FABES GG e Paper gaskel 1
19 GB/T119.1-2000- 8= 16 £ BB 16 Parallel pin BXx16 Z
20 GR/TS782-2000- ML2=60 R MI2 X80 Hex. head bolt M12=60 2
2 GBT93-1987-12 ey 1z Spoing lock washer 12 35
22 GB/T5783-2000-M 12x35 E M12x 35 Hex, head bolt M 1233 10
23 30,38, 109 Y R Paper gasket small cover plate | Only for 2WD
| 300,338,108 A Ei R Stmall cover plate 1 Only for 2WD

LY

=



13.2 EHFER®) Rear xle (B)

Ser MNo Pant No. g N Name & Specificapions Quantity | Remarks
25 GB/T5783-2000-M 1530 B EE M10 0250 Hex. head holt M10=30 6
26 200.38. 144 I Bush 2
27 GB/T3452,1-1992.33.5x3 55 |OFEBY 33.5%3.35 O-ring seal 33.5=3.35 1
2§ 200.38.160 i 2 End cover i
29 200.38.107 SN b3 AR e 2R Paper gasket ]
30 GB/T398-1988-AM12x15 HREE AM12% 35 Stud ARI2#35 12
31 |GBT6170-2000-M12 4R EE M1Z Hex, nut M12 20
32 |’B-FT-CU-16 H AL S E LS ' Combination washer 16 1
k% 200,38 24 AR R 0il drain plug [
34 GB/T2IE-1938-AM 1 238 aRH: AM1Z X UH Dauble end stud AMI12%38 £
35 2001, 38109 NS A EER R Adjusting shims spiral crown gear

four sets

94



13.3 2408

Differential Lock

250D, 18, 021




13,3 EHUES R Dilferential Lock

Ser.No Pan Mo,  EEE R WName & Specifications Cuantity | Remarks
1 - |250D.3s022 P, Ba gl #F Font control lever 1
2 GRTO7 . 2-2002-20 9 20 _ Chanifered plain washer 20 1
3 GB/T3452,1-1002.15x2.65  |0fE@ 15X2. 63 O-ring seal 15%2.65 2
4 280,38 150 3 Sleeve I
5 204,38 151 (U Spring 1
& GB/TE79 1-2000-5%35 45X 35 Slotted spring pin 5x35 2
7 GB/TE79.1-2000-8%35 4 B35 Slotted spring pin §x35 2
g 2063.38.153-1 187 4 Fork shaft 1
3 280.33.155 WG 3 . Splieing sleeve 1
10 [280.38.154 EiEE Iint slgeve |
11 250D 38156 FIEEEET Sef crewwithdog point I
12 GBTI08]1-1982-1 =260 HPTE s | -1 40X 260 {alvanized steel wire [ -1, 40=260 1
13 200.38.152 #R Shifting fork I

104}



14 BHfHE R
Final Transmission
2560, 39, 10} 1 11

7, {4

1]



14 EEED AR Final Transmission

Ser.Mo. Part No. 4 B B HA Name & Specifications Quantity | Remarks
1 GRTE170-2000-M1 2 Gk M2 Hex. nut b 12 1=2
2 GBTY3-1587-12 gt Spring lock washer 12 T=2
3 GB/T96-2002-12 i 12 lock washer 12 1=2
4 |200.39.106 Ji%% Spacer sleave %7
5 HG4-692-67-PD50xT0= 12 [fE PGSO T2 il seat SDH00= 12 =2
& GB/T276-1594-6307 7 6207 Ball bearing 6307 E]
7 GB/T3452 1-1992.26.5x2.65 [UFEEE 26.5x 2 66 O-ring seal 26.5%2 65 =2
] GBTE93.1-1986-30 5 80 Circhip for hole §0 | %2
g 200.39.105-1 Esa il Drive gear =2
10 20039107 HhE e Bearing seat 12
11 GRT3452 1-1992-103x3.55 |0 103X 3 55 C-ring seal 103<3.55 1x2
12 HG4-602-67-5D60=90x 12 |idE SH60 50X 12 - il seal SDAO=H 12 %7
13 200 39102 Bl R B Beanng cover 1}
14 GR/TS753-2000-M12%33 BEFE M1Z2X35 Hex. head bolt M 1235 Gr2
15 280.29,101 ESE 0 Hall shaft 1=2

16 300 39,102 J5 e R Rear huh bol (w2
17 300.39,101 J5 St EedR B Rear hub nust Gu2
18 200.39. 110 R Paper gasket 1%2
19 GB/T296-1994-6721 1 A 67211 Tapered raller bearing 67211 Ix2
20 280 30,103 LB 11alf shall housing IEY:
21 GB/TI96-1994-2007 114 SR 2007114 Tapered soller beming 2007114 Ix2
22 250D.39.101-1 bt e Driven gear 122
23 30039114 HiEE Lock nut 2n3 -
24 30039115 ﬁ!ﬁi Iny Locking washer I1=2

(1%



15,14 IR RS 4 R Full Hydraulic Power Steering Gear
(for KM385BT Diesel Engine)

1
254=-114. 49, 401 \@
VAV @ ?\Q

St

do sl Lmﬁ = /7 @ y

29

I



15. 1.4 $FLEmMEBESLELN Full ilydraulic Power Steering Gear

Ser. No. Part No. HMER B RS Name & Specifications CQuantity | Remarks
1 200.40.111 U3 i Screw cover |
y: 200.40.112 g R ot Rubber washer 1
3 GBS T3-2000-M16x1.5 bR MIGAL G Hex. nut ML6=15 2
4 |304.40.012 77 i A Stearing wheel assy !
5 254-1.40.102 NEack Steenng shaft 1
6 304,40.1 12 0 e i & Rubber sleeve 1
7 254140 028 ¥ e A Sleering column weldment 1
g GB/TSTR3-2000-M 1030 GEE W10 30 Hex. head bolt M10%30 4
g GB/T93-1387-10 E Lo Spring lock washer 19 2
10 254-11.40.020 TR el R g Bracket weldment 1
11 BZZ1-E30 Yer B Rk Full hydraulic steering gear I
12 GRAN3-1947-12 M 12 Spring lock washer 12 q
13 254-1.402.111 & _ Coanneclor 4
14 JB.-FT-CU-16 Hag#HEHeBE 16 Combination washer 16 14
15 25003.40.150 WEEEE M16X].5 Hellow bolt M 16%1.5 &
16 254-1.40.101 ¥; 1] a5 WE) R Steering gear valve 1
17 (GB/T2542.1-1992-25x2.65  |0FEE 25 2. 65 {-ring seal 25%2.65 4
18 GB/T5786-2000-M 12 x40 IR fE W12 40 Hex. head bolt M12=40 ?
19 254-11A.40.013 e L EE A ) Steerimg cylinder pipe( ) I
20 254114 .400)2 ¥ AR A Steering cylinder pipe2} I
21 GBTIS4T 1-1992-10.6=2.65 |[EE 10 62 86 O-ring seal 10.6x2.65 5
22 GE/T61T0-2000-M§ dE i Ma Hex. nut ME &
23 GB/TG3-1087-8 WE A spring lock washer 8 13
24 3044 40101 B & HER Vilta stator 1
25 GBITSR3-2000-ME=25 iR EE ME X 25 [{ex. head bolt MEx25 6

L4



15. 1. & Hi[ExE M R LAY Full Hydraulic Power Steering Goar

g
Ser.No. Part No, 5 T HLRE . Name & Specifications Quantity | Remarks

26 3044 40102 ] = 3= I Board of vitta stator 1
27 23411 40,01 | FmARBERS Y Oil return pipe assembly 1
28 254-11A.40.011 kg Hose assy 2
29 304-6.404 013 kA F g Y Cylinder rod assembly ]
30 IN4A 40104 EAR Vitta stator 1
3 3044 40,103 HIELR, Board of vitta stator 1
32 TB/TRETO-1900.24 (13-20)  |HRHE 24 (13-20) Hoop 2A (13-20) 2
13 GBITG01 5-2000 Ko 10-250 Hose 10-250 1
14 354, 40B.011-2 T Rl A 2 A Qil tank 1
35 GB/T5783-2000-M 10220 W M10% 20 Hex. head bolt M10x20 4
36 |GRT.9.1-2002 HE 10 Plain washer 10 4
a7 234-540A.101 miEEER Qil tank jaint board 1
38 GB/T6170-2000-M10 wEE H10 Hex. nut M14 4
39 UB/TS870-1909-24 (16-25)  |GEEE 24 (16-25) Hoop 2A (16-25) 2
40 |GBIT6015-2000 Frg& 13-250 Hose 13-250 1
41 4048 40.013 . hEHENERST Qil delivery pipe weldment I
42 GB/T3452,1-1992-18=2.65  |ER 18X 2. 65 {)-ring seal 18x2 65 1
43 GBIT5782-2000-ME =40 dREE MB X 40 : Iex. head bott MEx40 3
44 230058118 R MIEX L5 Hollow bojt M18x1.5 ]
45 TB-FT-CU-18 HEFHMBE 18 Combination washer 15 3
46 404B.4D.115-1 TERLREE Constant flux pump conneciorn ]
47 HLCB-DOB/06 fLinEiiiE Constant flux pump ] Spline
45 GRITS783-2000-MB 15 e My 35 Hex. head bolt MB#35 : |
49 254-11.40.013 ¥ R e DROR A4 Qil delivery pipe-rear part 1
50 4 3R 0 i B Qil delivery pipe-front pan 1

254-8 40,015

105



15.1.B ¥ K 3w &4 5 Full Hydraulic Power Steering (Gear

(for ZN390T Diese! Engine) . '
104A-11A. 40, 001 -

3&%% }731 w\ !tzﬂ L3
LA, E e

L9

T, .
13— =i &ﬁﬁ —P
32 II 3Hr//\j*a E\Q\ii
s 8, by:
1 | L0° 417 T——{¥1
313'3' f- li'—=~:—__ : L“H III [H -
- 12

iF o E&ifm I ak

106



156.1. B SRS BLEM Full Nydraulic Power Steering Gear

Ser. Mo, Tart Mo, 22 BR 5 H A Name & Specifications Cuantity | Remarks
1 20 40111 bf o Screw cover I
2 200,403,112 6 R 2l i Rubber washer I
3 GR/T6173-2000-M16+1.5 BEFE MIGA L. 5 Hex. oot M16x1,5 2
4 304 40012 pal EC kG S Stecring wheel assy ]
5 254-1 40102 e M i " Steering shaft 1
& 3I04.40.112 PR 4R Rubber sleeve ]
7 254-1.40.028 FRE A S Steering column weldment 1
;] GB/TS783-2000-M 1030 e MI0X 30 Hex, head bolt M10=30 14
9 GR/TF3-1987-10 E 10 Spring lock washer 10 6
10 254-11 40,000 N E RSt Bracket waldment ]
11 BZZ1-ER0 e oo Full hydraulic steering gear 1
12 GE/T93-1987-12 el 12 Spring lock washer 12 4
13 254-1.40.111 ¥EE Connecior 4
14 JB-FT-CU-14 HE&EHHEE 16 Combination washer 16 14
1% 250D.43,150 FARtE MIG6X L5 Hallow bote M16+1.5 &
16 254-1.40.101 ¥ 1A R B Steering gear valve 1
17 GE/T3542,1-1992-25=2,65  |0fEME 25 = 2. &3 O-ring seal 25%2.653 4
18 GB/T3756-2000-M12=40 e M1Z <40 Hex. head bolt M12%40 2
19 254-11A 40013 F TR eFi—) Steering cylindar pipa(1) |

20 254.11A.40.012 ¥ T mE RS () Steering eylinder pipe(2) |

21 |GB/T3542.1-1992-10.6x2.65 [0EM 10.6x 2. 65 O-ring seal 10.6x2.65 5
22 GB/T61T70-2000-M& SR & MR Hex. nut ME &
23 GR/T93-1987-5 #HE a Spring lock washer 8 13
24 304 4,40.101 [ 7E 2 RE R Vitta stator I
25 GR/T3783-2000.M8 =25 BEHE ME X 25 Hex. head bole MExZS 6

107



15. | B 7 B 3% 0] 38 86 Full Hydraulic Power Steering Cear

Ser No. Part Mo. £ e R i Name & Specifications | Quantiey Rernarks
26 3044 40,102 [ 2 de kg Board of vitta stator ]
27 20441140013 B A AR E R A Ol refurn pipe assy |
28 254-11A.40.011 HEEAR Hose assy y
29 304-6, 404013 i L e & Cylinder rod assembly 1 For 2540523 1B 0

A04-6 40011 AT E B R Cylinder rod assembly 1 for 304,31 0015

10 304A 40104 oy v Vit stator 1
Il {304A 40103 prIR: Board of viua stator 1
12 JB/TRET0-1909%-24 [13-200  |WBE 24 (13-20) Hoop 24 (13-20) 2
33 GBITE0] 5-2000 BFE 10-250 Hose 10-250 1
14 354 40B.011-2 Y& F R S M il tank I
35 GEBT5783-2000-M 1 0= 20 PR M10<20 Hex. head bolt MI10=20 2
36 GBIT.A7. 1-2002 gra b ) Plan washer 10 pl
a7 GRT6170-2000-M 10 BEEE M1O He: out M10 2
13 IBTEETO-1999-24 (16-25)  |M#fE 24 {16-25) Hoop 24 (16-25) Z
19 GE/TE015-2000 i 13-250 Hose 13-250 i
40 4B 40013 i HE v AR S 0l delivery pipe weldment i
4 GRT3452.1-1092.18x2 55  |[OEE 1BX 2, 65 C-ring seal 18%2.65 1
42 GB/T5782-2000-ME=40 e ME X 40 Hex, head bolt MB:x40 3
43 25073, 58.118 PR M1BX .5 Hollow bolt B18=1.5 1
44 IB-FT-CU-18 o RERE 18 Combinatipn washer 18 3
45 4B 407 13-1 WiiREw Constant flux pump connector 1
48 Hi.CB-DOg/06 {HiERH R Constant flux pump ! Spline

. 47 GB."TE?HE—EUW—ME” 33 ﬂ-& WH 35 1Iex. head bolt ME=35 4
45 IGA-11.90.011 S | A% HE 1B S 1 {1l delivery pipe-rear part 1
49 304-8 40,015 ¥ S TR il delivery pipe-frons part 1

1113



15.1.C 25 B 8 E, Steering CGear

200, 40, 001/ 3004, 40. 001

1%



15. 1. C ¥ [a195 5 HY

atecring Gear

Ser No. Part No. & RS Name & Specifications Quantity | Remarks

1 GB/T5783-2000-M8x 20 BT EE M5 X 20 Hex head bolt MB=20 1

y: GBTY3-1987-8 s Spring lock washer 8 ITH
3 25.40.103 HEIFT R Steering gear lower cover 1

4 25.40.200/210 LS U E R R T.ower cover adjusting shim need
5 2540211 el 3T A iR Tower cover adjusting shim need
& 2540213 o) T T A #RES Paper gaske 1

7 A EN AR ITTO0TR Taper roller bearng 977067K ]

g B 1] 3R T B g SR A Steering shaft with worm I

0 Ehim ROTT007 Taper roller bearing 9770067 1
10 GB/TE1 7320000221 5. TH |ME&MH22 = 1, 5-7H Hex .nut M22%1 5-7H 1
]! GBI/ T?3-1987-22 B[22 Spring lock washer 22 1
12 200.40,101 Y ) 2 % Steering atm 1
! IB2604} W32 45X L0 Ol seal 32=45x10 I
14 25.40.110 EHHE Steering ann bush 1
15 25.40.10% | R AR Steering gear case 1
16 300.40.1024 HmEFELN Steering-column case 1
17 TY1205,.40,109 il 3 Upper oil seat 1
18 GBI 73-2000-M16%1,5 BEMIGX 1. 5 fine pitch hex thin nut M16x1.5 1
i9 25.40.106 R e Rubber pad |
20 25.40.107 i Steering wheel centre cap 1
21 GB/T93-1087-8 $£H 8 Spring lock washer 3 4
22 (GB/T5173-2000-M10%30 ER4E M10X A0 Hex, bead bolt M10=30 4
23 25.40.208 G T L R Steering arm shaft 1
x4 Q22205 Beating 922255 |
25 25.40 208 L s b Side cover gashet |

110




15. 1. ¢ E mR% e R

Steering Gear

¥ :
Ser.No. Part No. 48 Fr Jn A MName & Specifications Cluantiry | Remarks
26 25.40.207A r =Sl Side cover ]
27 IB/T7940.1-1995-M10=1 AR X Grease nipple M1 Ox| ]
28 GB/T119.2-2000-B5=3 i Bax8 Parallel pin B5x8 1
29 200.40.015 7 B Steering wheel 1
30 GB/T5783-2000-M8x16 bR HEME X 16 Hex. head bolt MBx16 4
3l 25 .40.202 ¥ o) S R S R e AR T Adjusting screw L
32 GB/TS1-2000-4:40 440 Pin 4x36 1
3 GE/T53-2000-M24] 5 JEEE M24% 1.5 - Fine pitch bex.nut M24x1.5 1

111



15,2, A METiATS &

Cylinder Rod Assembly
304-6, 404, 013

112



15. 2. & #HEIF AT 2 fECylinder Rod Assembly

Ser. Mo, Part No. ER RN Name & Specifications Cuantity | Femarks
1 TB/T7940.2-15995 MERAS® MIOX 1 Grease nipple 45% M10x] 2
2 304.40.127 e Pin 1
3 304.40.128 brd s Drustproof cover 4
4 304.40.130 15 B Circlip stop ring 4
5 GB/T93,1-1984 14 30 Circlip stop ring 30 2
8 304.40.126 o o s Upper ball sazst 2
7 304.40.120 Bk Ball connector 2
g 304.40,125 T ERSLEs Lower ball seat 2
9 304-6,404, 021 % ol R BT 33 B Steering cylinder assy 1
10 GB/T945%- 1988 EREMIAX ). 5 Hex. nut M14%1.5 2
11 GRTS1-2000 B3 2% 24 Split pin 3.2x24 2
12 GR/T92-1387 $ Spring lock washer 14 1
13 254372 404, 130 # Pin 1




15.2.B sl &rhlaf & A
Cylinder Rod Assembly
404-6. 40. 011

—

Fad

W o

{3 BRPRPLLPRT/

=

114



15. 2. B shfiT ¥ 2 fiCylinder Rod Assembly

Ser.No. Part Mo & i R S Name & Specifications Cuantity | Remarks
1 JBAT 7040 2-1305 HAR45T M1 X1 (irease nipple 45° M1G=1 2
2 I04.40.127 ¥ Pin 1
3 304.40,1238 Bz Dustproof cover 2z
4 30440130 =1t Circlip stop ring 2
5 GB/T833.1-1986 FE 20 Circlip stop ring 30 I
6 M 40,126 FERLE Upper bell sagt I
7 304,40, 2% R Ball connector I
B 304.40.125 TFERL B Lower ball seat I
B 404-6.9¢.02 1 ¥ 151 ShET 4 R Steering cylinder assy 1
10 GB/T945%-1988 IEEIM14 1. 5 Hex. nut M14x].5 1
11 GB/T%1-2000 i3, 2224 Split pin 3 2%24 y
12 GB/Toal73-1987 IREMIR X1, 5 Hex nut M18=1.5 |
13 45031 026-1 YRR X SR OF) Connector assy (Right) 1
14 GB/T6LE1-2000 4 KiM14 Hex. nut M18 1




16 5hf7 i A
~PT0

L 16



16 =hh§rt 2R Plo

Remarks

Ser MNo. Fart Mo, 1 35 e Mame & Specifications Juantity
1 GR/T5783-2000-M58 %16 MEAE ME 16 Hex_ head belt M8x16 2
2 300.41B.122 £ HE 4 Lock washer 1
3 300,41 B.101 fh T ah e i iR Locating plate of shift fork shaft 1
4 GBITS183-2000-M 10230 bREE M10 730 Hex. head bolt Mi0=30 g
5 GB/T93-1987-10 iBRg 10 Spring lock washer 10 3
& 280.41.102-1 Il R E Double-speed PTO gear housing |
7 100.41B.103 ] Blocking ring 2
g 300.41B.104 E1i: Blocking ring 4
9 GBT309-2000-3%23 8 B Ix29.8 Meedle roller 323 8 78
10 300 41B.106A o {81 i 4 {540/ 730} Middle gear (5400734 1
I 300418107 7. 2 i o 1 Double-speed PTO middle shaft [
12 GB/T3452,1-1992-30-2.65 {OR:M 30X 2. 65 O-ring seal 30x2.65 I
13 300,418,111 R T Shift fork shaft I
14 28041112 e Shift fork I
15 200.37.127-1 R EAHE Shift fork positioning spring |
16 GIB/TI0E-2002-3.5 M 9.5 Steel ball 9.5 |
17 280.41.011 RS Controlling shaft 1
18 GB/TE94.1-1986-15 = 15 Circlip for shafi 15 1
15 GB/T3452.1.1992- 106265 |0FEME 10. 642, 65 O-ring seal1{.6%2 65 |
20 20038110 et BRI R R Bushing gasket 1
21 200.38.113 Peplh bl EE Controlling shaft bushing |
22 GB/T?3-1987-8 BE 3 Spring lock washer 8 7
23 GR/T783-2000-M8x25 I2EE MBX 25 Hex_ head bolt M&=25 - 6
24 350-1.41.024-1 EEHEEMH Flex armn weldment 1
25 |GB/TR?9.4-2000-6x23 H6X 28 Slotted spring pinG <28 2

117



16 ﬁnﬁiﬁaﬂjfﬁm PO

aE
Ser Mo, Part ivo. 12 2 L Name & Specilications Craantity  |Remacks

26 280.41.122A-1 B L B ST B PTO control handla ]
27 350-1.41 021 FIHR S PTO control lever 1
28 GB/T91-2000-3.2%20 B 3. 2%20 Splitpin 3.2x20 2
29 GB/T%7.1-2002-12 HEH 1z Chamfered plain washer 12 1
0 28043107 EET Rod clevis 1
31 GR/T882-1986-B)2x35 b B1Zx 35 Clevis pin with head B12x35 1
a2 GB/Ta170-2000-M 10 4% 0L M10 Hex. nut M1¢ I
33 250D.41.020 TR a0 Pull-rod weldment ]
14 GR/TOT.1-2002- 14 HE 10 Chamfered ptain washer 10 ]

.35 GB/TS346- 10858223020 [K223020 K223020 1
36 300.41B.117A P S i 505 {540,/730) Shifting gear (540/730) |
37 GB/T119.1-86-B3=26 HE BE 26 Straight pin BE=26 y;
35 28041104 SIS I R Gasket of rear cover |
39 28 41.]08-1 B EEE Rear cover of rear axle I
40 GB/T93-1987-12 = 12 Spring lock washer 12 12
41 GB/TSTE3-2000-M12735 BRE M1Z %35 Hex. head bolt M12#35 12
42 300.41B.10M = ) JH 32 (D45, Locating plate of middle shait 1
43 GBT276-1594-6200 SRR Gl Ball bearing 6209 |
44 300,418,114 5 A% Y (GHE) PTO shaft (of 6 teeth) 1
45 GBT276-1994-6206 SR 6206 . Hall bearing 6206 1
45 GB/TE94.1-1986-1% 51 35 Circlip for shaft 35 ] -
47 GB/TE93.1-1986-72 ¥ 72 Circlip for hole 72 |
48 GRT276-1994-6207 Hig A207 Ball bearing 6207 1
4% 250D 41.021A FERE Suppott weldment 1

L1%



16 ik Bak P10

HEE
Ser. Mo Part No, 2 5 H L MName & Specifications Cuantity | Remarks

50 250.41A.1014 1EEh IR %0 & (520/720) Driving gear shaft {540/730) 1
51 350-1.41.022 M) k4% 5 1 Middle axes weldment 1
52 GB/T276-1904-6008 HE 6008 Balt bearing {8 1
53 GB/TI3871-1992-FR40=62~8 | /i1 $} FR40 X 62X H Ol seal FB40=62 <8 1
54 300418125 RESEEL Qil seal blocking ring 1
55 GB/T3452.]-19%2-80x2,65 |0FEME 802, 65 O-ring seal 80%2 65 1
56 350-1.41,101 A7 ) gt Cover 1
57 25041101 B i PTO shaft shield 1
58  |GB/T97.1-2002-8 #HE Plain washer 3 4
5% 250.41.011 st f g k- PTO shaft safety cover 1




17 B 8 &
Transfer Case (for 4%D)
304a-11, 42, 001

X
a D
EE) !

%@J
H'n_ '-‘,5 Id Lnﬁfﬁ?
@ 45 {39} 438}

EERNE Y1 =



17 G&3E 8/ Transfer Case

Ser Mo, Part No. P A Mame & Spacificarions Quantity | Remarks
1 304 42,101 Ao ah o ER iR Power Transfer gear 1
2 GB/TI096-2003- 1032 |g.Cloxas Fiat key C10x32 1
3 GOB/T5783-2000-M5= 16 KR M5 16 Hex. head bolt M3=16 4
4 GH/T93-1987.5 B 5 Spring lock washer 5 4
5 304.42,133-1 B fir 3% Locating plate 1
f GR/TESS 2-1988-30 4B 30 Circlip for shaft 30 1
7 304 42, 104-1 HIFE Front spacer : 1
S GB/T5301- 19848 4524906 =& 4524000 Needie beaning 4524 4G 2
g 304 42 105 GE) Lit# Upper idler 1
10 304,42 103 BRE Rear spacer 1
11 304 42 110 I Spacer 2
12 OR/TI05-1998-52/37 9 1EZh® 52/57.9 Locating snap ning 32/57.9 2
13 GB/T276-1994-6205N & 6205N Bali bearing 5205N 2
14 30442117 S Eh T Lower idler |
15 g 42118 7|~ ¥ Lower idler shaft 1
g GB/TET9 4-2000- 6+ 50 i 650 Sloted spring pin 6x50 1
17 OB/ T1I9.1-2000-A8:2 30 FH AR X 30 Straight pin ARx30 2
18 304 42 1G9-1 4 PhAE Transfer case housing 1
15 200.38.024 TR B il drain plug 1.
20 JB-FT-CU-14 AR 16 Copper washer 16 1
pa GB/TY76-1994-6304 ohE Ga04 Ball bearing 6304 1
p 3 42.106-1 SrEhEEUTRE Sliding gear 1
23 304 42167 SEEE Transfer caze shafi |
24 |GB/TH94.1-1986-24 I8 24 Circlip for shaft 24 1
25 GB/T276-1994-6205 HhiE 6205 Ball h:aring 6205 1

121



17 SrenfE e Transfer Caze

HE3E
Ser.No, Fart No. FFRE AR MName & Specifications Cuantizy | Remarks

26 GE/T3452.1-1992-45%3 55 10/EE 45355 O-ring geal 45:3 55 1
27 304,42 108 HHED L Ol seal seat 1
18 HG4-692-67-PG25=42210  |#iH PO25X 42X 10 Oil seal PG25%42x10 2
29 GE/TE03,1-]1986-55 R 5e Circlip for hole 55 ]
30 1304.42012-] WS Shifter pey 1
11 GE/TE79.4-2000-5=32 #4602 Slotted spring pin $%32 ]
32 GB/TE75.4-2000-8=32 i 8w 32 Slotted spring pin 8#32 |
33 GE/M3452.1-1992-55x2.65  |OME@ 15 2. 65 G-ring seal 15%2.63 1
14 104 42111 SET T Locating plate 1
35 2540.42.013-1 eSS Rocker arm 1
35 GB/T93-1987-8 wE 8 Spring lock washer 8 3
37 GB/T5T83-2000-M3= 14 IR MB X 16 Hex. head bolt M3x16 .3
3z GRTE170-2000-012 g H12 Hex. mit M12 .
39 GET93-1987-12 $hig |z Spring lock washer 12 2
i} GB/T97.1-2002-12 HBE 1E Plain washer 12 1
41 GRIT3452, 1-1992-9=2.65 OFERE 9X2 65 O-ring seal 9%2,65 1
427 234D 42 134 it Pivon shaft |
4% 254042133 iz Es Spacer 1
44 I04A-11.42.011 Eh g fP 482 ik - Contral lever 1
43 GBTo6-2002-12 MpE 12 Plain washer 12 1
46 304.42,134-2 SHENIERRULT NS Transfer contro] handle 1
47 304 42 115-1 - 2974 Positioning plate -
43 GE/T308-2002-10 A 10 Steel ball 1{ 1
49 30442114 24 35 Spring I

122



18. 1 W5 ¥ 20 B2 A4 & &
Shoe Brake Operation Mechanism(Hand Brake)
- 254-114, 47, 091

. U

o 2 35
] %ﬁiﬂ'
L 13 i 3% 36 3 @

122



18, 1. A FhEhShas e AL FE RS Shoe Brake Operat

ien Mochanism(Hand Brake}

Set.No Part Mo, b ol Name & Specifications Quantity | Remarks
1 OR/TO1.2000-3.2x28 H: 3, 2x28 Splic pin 3.2%28 3
2 GBTS7.1-2002-20 #E 20 Flain washer 20 3
3 |OBTE79.4-2000-5=40 M 8w4n Spring splhit pin §x44 4
4 254-114.43 016 ST Rockerarm, left pedal I
3 2043127 EATE e 3z Pull rod pin 3
& 250-1.43.103 HllZh i Eh Brake pedal shaft 1
7 200.21.126 AEE Adjusting sleeve g
3 - |GRTSI70-2000-M 10 98 &} M10 Hex=, gt M1 9
9 GBTOT1-2002-10 #E 10 Spring lock washer 10 b .
10 GB/TS5T83-2000-M 10220 aEFE M10 X 20 Hex. head holt MI0:20 1
I GB/TE79.1-2000-3> 18 # BX1E ' Spring split pin B 18 |
12 200,43, 106 BER [nterlock piece 1
13 254-1TA43.012 s P E g S Rad L Right brake pedal |
14 254-114.43 021 FotIsh B REAT B Left brake pedal ]
15 (GB/T97.1-2002-24 M0 24 Plain washer 24 |
16 JB/T7940.2-1995-b 10+ HF 45° Mlox1 Angle grease nipple 45°MLO®] 1
17 |GB/T93-1987-10 B 10 Spring lock washer |0 5
18 GR/TH94.1-1986-24 R 24 Circlip for shaft 24 1
19 200.43.129-1 L8 o3 Pull red Z
20 GB/TS783-2000-M8=25 SREE ME X 25 Hex. head balt M8=25 z
21 GB/T93-1987-8 mE o Spring lock washer & 2
22 200431351 Efft Link plate 2
23 200.43.125 1Bl 0 External return spring 2
24 20043.119-1 HEhiEH Brake rocker arm 2
25 GH/TO1-2000-2.5%20 B 25220 Split pin 2 .5x20 2

124



18, 1. A B AH|EN BB HIE B Shoe Brake Operation Mechanism{Hand Brake)

B3
Ser Mo Part No. ZH L wame & Specifications Quantity | Remarks
26 250-1,43.012 F R &1 Hand brake assembled 1
27 250-1,43.016 Gt A EE Bt Right brake ]
28 200.43.110 o A Paper gasker 2
29 200.43.011-1 SIS bk Left brakea 1
30 250-1.43.013 HEEE N Support bord weldment |
31 250-1.43.014 BlE SR & fF Fixed plank weldment 1
32 GBITS783-2000-M 12x30 EREE M12X 30 Hex_ head balt M12%30 2
33 GBTS3-1987-12 BE 12 Spring lack washer 12 3
34 GBT51-2000-3 220 M 3. 2X20 Split pin 3.2x20 2
35 GB/T882-1986-B 10x22 HHED B1oX22 Clevis pin with head B10x22 ]
36 250-1.43.015 RS Rotate shafte weldment 1
37 GB/TS7.1-2002-12 HE 12 Plzin washer 12 |
i3 250-1.43.011 FHlZhR iR 514 Hand brake mechanism |
39 GR/TE] 70-2000-M12 R a2 Hex. mut M 12 2
A0 250-1.43.102 Eilnzti: Fixed gxes |
41 GB/TE24,]-]1986-10 HE 10 Circlip for shaft L0 1
42 450.43.137 g 3g=ok Brake bar clevis pin 1
43 250-1.43.101 [ 38 Erect brake bar 1
44 G/ TS7E3. 2000-M16%50 dREE MI6 X5 Hex. head bolt M 16x50 1
45 GB/T97.1-2002-16 a8 16 Plain washer 14 1
46 GB/T93-1987-16 B 18 Spring Jock washer 16 1
47 GB/T6170-2000-M16 P A M16 Hex. nput M16 2
42 GB/T5783-2000-M 10x45 4BEE 1045 Hex. head bolt M L0=45 1
49 450.43.106 $3E Cushion 1

125



18.2 B A B0 K R
Shoe Brake
250=1, 43, G1&6/200. 43, 911-1

126



18. 2 B #HI5h38 A% Shoe Brake

Ser No. Part Mo, &R Name & Specifications | Cheantity Remarks
] GR/TS5783-2000-MBx>25 dfEE M3 X 25 : Hex. head bolt M8=25 2 |254-143.016
|GBIT5783-2000-ME= 45 AR FE MAXAS5 Hex. head bolt MA=45 2 |200.43.011-1
2 QB T33-1937-3 2B s Spring tock washer 8 g
3 GB/THL70-2000-M16 BEE MIE Hex. nut MG 2
4 GB/T93-1987-16 B 16 Spring tock washer 16 2
3 20043107 bR Hex. head holt 2
& OB T5TR3-2000-M%=25 QFH M3 =25 Hex. head bolt MEx25 4
7 200.43.102-1 HZhEEE Brake cap 2
8 H0.43.132-1 HI 88 35 A A Paper gasker brake 2
g 200,43 124-1 P ik 28 % Inner return spoing 4
10 GE/T3452.1-1992-15%2.65  [OFERE 152,65 O-ring seal 15%2 65 2
1] 200.43,014-1 bl E=g Brake shoe 2
12 200.43.120-1 Hl2h e Brake camshaft 2
13 20043.123-1 IR Brake anchorage 2
14 200.43.103-1 )i Brake drum 2
15 200.43.101-1 %l =h8e ok Brake housing 2

127



19 B E R Seat

234=114. 44, (01

128



19 EEXIRE Seat

Ser.No. Part Mo 2R SE Name & Specifications Quantity | Remarks
1 404-11A.14.012 FERy €5 1 Seat I
2 GBIT5782-2000-ME»20 BRRE ME < 20 Hex. head bolt MEx20 f
3 GBT93-1987-8 B 5 Spring lock washer B G
4 GBTY7.1-2002-8 gradil i Plain washer £ 6
5 GBR/TH170-2000- M8 BEE IR Hex. nut M3 4
6 254-7.44 011 FEEMIE AR Seat bracket weldment ]
7 GB/TY?. 1-2002-10 [ 10 Plait washer 10 2
8 GB/T93-1987-10 $BE 10 Spring lock washer 10 2
9 GB/T5783-2000-M10%20 BEFE W10 20 Hex. bead bolt 10220 4
10 GB/T5736-2000-M12x 1. 25~ 246548 W12 1. 25 25 Hex. head bolt MI12=1.25=25 2 |COptional
11 GB/T93-1987-12 g 12 Spring lock washer 172 4 |Cptional
12 404-11A.44,101 T AL Safaty belt bracket 2 |Optional
13 GE/TY?.1-2002-12 HBE 12 Plain washer 12 2 |[Cptional
14 GB/TSTRI-2000-M 12 %25 BEFE M12425 Hex. head bolt M12x25 2 |Cprional
15 300.44B 0124 P P S R ey & Safaty belt 1 |Optional

1259



20 HE4AE B Safety Frame
254-114. 46. 001

|
|

—_—

1 3



20 AR B Safety Frame

Ser.No Part No. - A MName & Specifications Cruantity | Remarks
S I4.9A,46,01 ] P e o 4 Y e Left brackst,Safety frame ]
2 GE/T 889, 2-2000-M20=1.5  {¥EEE M20# 1. § Hex, nut M20%1.5 2
3 304-94.46.014 a4 Lack pin 2
4 GB/TSTE3-2000-M 12 %45 M M12 %45 Hex, head bolt Mi2x43 2
5 GR/T 6170-2000-M12 #EEE M12 Hex, nut M12 2
6 GR/TSTRI-2000-M 12265 dRFE M12X65 Hex, head bolt M12%65 2
7 GR/T 97,1-2002-16 %M 15 Plain washear 16 &
8 GB/T 93-1987-16 8 16 - Spring lock washer L6 3
9 GB/T5783-2000-M 1 6% 50 MR FE W16 X 50 Hex. head bolt M16x50 2
10 [|254-11A46.01) ZEREREH Safety Frame 1
11 GB/TS7E5-2000-M20=1 5= 110 [#EE: H20X 1. SX 114 Hex. head bolt M20= .51 19 y)
12 I04-TA 46012 AEEREREESF Right bracket, Safety frame |
13 GB/T 97.1-2002-20 B2E 20 Plain washer 20 y)
14 GBR/T 97.1-2002-27 | 27 Plain washer 27 4
15 S0403.46.115 % Tz SR Rubbet washer 4

131



21 ﬂ;ﬁﬁ{ﬁﬁ.éhﬁﬁ Hnnﬁ and Panel

154-11. 47 001/254-114. 47, 4

132



21 HLEFTREER Hood and Panel

Ser.MNo.

WE OGN OB el M LR e G D)

—h
=

GBT93-1987-10

Part No. BERENGE Kame & Specifications Quantity Bemarks
GB/TE170-2000-M8 agf M3 Hex .nut ME 6
GB/T93-1337-8 BE 4 Spring Lock washers &
(B/T97.1-2002-% BE 8 Plain washer § &
GB/THTR3-2000-M 8 %25 BTl MBX 25 Hex head bolt MEx25 2
GB/TE18-2000-M5=16 BEE] WEX 16 Philips pan head screw M5=16 8
GBTS?,1-2002-5 AFE 5 Flain washer 5 5
GB/T93-1987-5 ]l Spring Lock washerS 8
404-11.47.112 v FEL& Instrument hoard | Single-row meter
40411471124 {e T i Instrument hoard | Combination meter
404-11.47.101 Bid £ Dustproaf sheath |
404-11A. 47101 At it i Hourmeter board 1 For hourmeter
250474106 WA Rubber cover | Ne hourmeter
d0d-11 47102 B E 4 Installation piate switch 1
254-11.47.114 e Instrumen mask 1 Na cab
254-114.47.114 | REF Instrument mask 1 For cab
2541147011 HRBF &M Engine Hood 1
[ 19-555=225=300-BB EHFSHE Gas spring 2
404-11.47.106 A 8 Right window -1
GHR/T5783-2000-M6% 16 B Mex1A Hex head bolt M6 16 20
GR/TOT 1- 20026 ol Plain washer 6 33
GR/T93-1987-6 2H e Spring Lock washer 6 33
GB/T6170-2000-16 iR MG Hex mut M6 33
OB/ TS783-2000-M&=35 ¥R Me X 35 Hex head boll kG=35 4
GBTS5T33-2000-110%30 OREE M1OX 20 Hex head bolt M1G%30 2

HBE 10 Spring Lock washer 10 2

135



21 Pl XFE N Hood and Panel

SR
Ser.No. Part No. £ B A A Name & Specifications Quantity | Remarks
23 404-11.47.104 F LB Drown window 1
14 404-11 47.014-§ 13 gl B -&4F Lock bracket I
5 550 47F 026 A2 8 Hood lock 1.
26 404-11 47117 HEFEfEmR Engine hood open instructions |
27 404-7 1.47.103 LT Fromt window i
28 404-11.47.107 F AT Dong feng scutcheon 1
25 A03.47.113 AR TR Scutcheon bracket ]
10 GB T TO-2000-M5 iEEE M5 Hex .nut M5 2
31 1404-11.47.105 AR E Left window 1
32 |404-1147.017 ITRASH Lantern support 1
33 GBI TS 783-2000-M6220 B MEX 20 Hex.head boly MEx20 2
34 |GB/THL-2000.3 2230 1 3.2x30 Split pin 3.2x30 2
35 OB/TY7.1-2002-10 = 10 Flain washer 10 2
36 GR/TE&2-1986-BI0x60 # B10XEB0 Split pin B10+60 2
37 550.47E.105-1 R it Hood lock cover 1

1.44




2LA BRESERE (HENE)
Electrical System (Combination Meter )
40411, 484,00

[ ] u
................................. B —
L]
[ ]
| 4
= ;
o . H
'I L
ot H =
4 !‘L ! i I
—_ = L]
o I -)'IIZ!_I'_H_I:.-:.IZ-!.' 2
= | ;
n re i L]
1 -
o | = | wa | H ~
i - |t E ~ |
1
1 ! :
] H — :
| | —
| - ! . ;
: : ' s
I3 | 1, S —CL
- Iy
'y : ]
1 - i
| [l R = o 3 -
Ill ‘! b ] L P 1
,r i = ' : A
. 1 ——— -
y  P— [ —_— i i
_-‘\'-r— ) — H E
i = e ; L ; | rr— “’
" o ol 5 T—— m
= —— ! : l
N : . i
o |l . s | ; |}
wm a J— — Y ' w8 | d
o = = 18 ~lh N
~t L, R ! : I
— - L
il ""‘"\,.‘ E :
- - ""-".hh :
= ey y Ty
./
T
L]
Tl
m

135



220 B ES B (HEMI) Electrical System {Combination Meter)

Ser. Nao. Fart No. BEE Ry Mame & Specifications Lhuanticy Remarks

1 A04-11.48 020,021 IS AT AT Laft’Right head lamp 2

2 LL-124D FL i, Efecicucity horn 1

3 d04-11.45011-1 My &L Front wiring hamess 1

4 404-11 48017 A LR R s Battery cable |

5 Cx-14 SR AT Uk i S Jacket 2

8 6-QW-80L R L Battery 1

7 404-11.43.016 EDE T SR LR Rattery cable 1

B 404-11.48.015 B2 E- 0 R UTT FAATE R ek Elastic cable paper 1

9 50403 .48, 102 HBERE Waler (emperafiure Sensor 1

10 UEWZLT FoHL Genetator | From engine

I CR3D SON{ R e 2 . 6B0A Fuse 1

12 |ZD300x3 T s FF A 3L Clingulum 10

13 |504G3.45.103 FEAEfG G MLR X1 9) rotation speed senser {MiBx]1.5) 1

14 504G3.45. 104 MBS (il pressure sensor 1

13 KM4830)BE-126000 A, £, 3 Pre-heating plug 1 From enygine

16 404-1148.012. FEkTr flain wicing harmess ]

17 254G3 43019 B 3 (MIKGE04) Genezal supply swilch  (DHEGS04) 1

15 HY -4141 Bech 22 {12V, 104) Staning relay (12V. J04) 5

19 250D.45. 101 N d 43 Cable splice jacket 1

20 QDJ1332A fEhd H Starting motor i From sogine

21 ZI150-8 of B IF w0 3, fl v Clingulum 10

22 35403 430214 e (1088 Combination meter 1 For 390 engine
IS403 4501 A i (115t Combination meter | For 335 engine
35403 48 021 HEd®| (1008 {Combination meter I Option
354033.45.02% AR & (1151 ) Combination meter 1

136

{Jption



22.A BEELELAR (HA5{4%F) Electrical System (Combination Meter)

BEF
Ser No. Pant No. LR Name & Specifications CQuantity | Remarks
23 4{4-11.48.018-1 D005 R s 28 Fuse box 1
24 FT111 By R Voltage capulater 1
25 200 43E. 108 ' Rl Wire clip , 2
26 JE911 TEB RN Caution light swich |
27 304G2-6.48.103 #f & TR Mulb-fumction switch |
28 HY-3GI02A HAMBFLLR (12v, 150k Flasher 12V, L50W) 1
29 404-11.48.102 Fivb ol o ¥ o Starting sculcheon ]
30 404-11 48,103 T ZhFF =% (JK324) Pre-heating starting switch (TK324) 1
31 404-11 484 . 161A ME e Qil level sensor I
32 404-11.48, 104 S116%; 4T Steering lamp 2
33 404-11 48022423 E/ERRET Left/Right combination rear signal lamp 2
34 J04-11. 48,024 BI{EH Tail lamp 1
35 |/Blo4l BREEFR Security switch 1
36 JEZ31B BENT 2% Brakelight switch 1
37 404-11.48.014/015 - e IE =Bt nd o LefvRight rear wiring barness ]
a8 JB3762-24 EEE Tow truck jack i
k= 300-6.48.023-1 Bl £z 0128 Retro reflector 2
40 404-11.434.013 oEh- & AR Starting motor (o (Generator winng har |

137



22.B WR RGEE R (BEFLEK)
Electrical ~System (Unistrand Meter)
404-11. 48B. 601

AT

340 3% 36
e oy

138



22. B S FRELR (BT

Flectriecal System (Unistrand Meter)

Ser.No. Fart No. E ¥R MName & Specificaticns Chrantity Remarks
1 404.11 48 {20 ZRIRIT Laft head larip I
2 HY-414t IR {12V, 404) Starting relay (12V. 404) 5
3 DL-124D £ 0| 1, ' Electrucity hom I
4 404.11.48.021 LT AT Right head famp 1
5 404-11 48.011-] ArER = Front wiring harness ]
& 404-11 48017 HRB SRR R Battery cable !
7 CH-18! REF BN RSP E Jackel 2
8 6-QW-B0L SEEPE R Bartery |
92 404-11 48016 BRI - 4 o AT 5 el Battery cable !
10 d04-11 48.019 - B S L FF % e e Etastic cable paper 1
1 QDXXX FoEhS Starling motor 1 From engine
12 30048101 RNPE Cable splice jacket l
13 SW-12 iR L Water lemperature sensor 1
14 IFWZL7 A e, Generator l From engine
15 |ZD1soxg AT FF AR A, CHngulum L0
16 2512 FEA D WIER). 504B) Kotation speed senser {M18x1 5xd8) L
17 KM4350B-12600 M Pra-heating plog I From engine
18 |[QYI10] SERETHx AJr pressure sensor 1
19 YY-12 BLithIE {5 25 2% (il pressure sensor 1
20 AMRA-L]1.A5. 1L R nl leve! sensor 1
21 LY 30612 ik Fule meter 1
22 SW302-12 iBE Thermometer 1
23 YY3I08-12 HlLahlE A& (il pressure meter 1
74 Z5115-12 L16E R Rouation speed meter 115 1 for 323 engine
Z5109-12 LoodLidF e Rolation speed meter 109 ] for 390 engine

113



22.B BSESEZ (EREFE) Electrical System (Unistrand Meter)

%
Ser.Na. Part No. i B B A Name & Spocifications {Quantity | Eemarks
23 DL3O7 LR i E2 Aznperemeter 1
206 HY-5C102A HAME@EL CLEe, LN Flasher C12%, 1300W) 1
27 FT111 G 70 T ok Yultage ragutater 1
28 25403 448,059 SRR {DH“:L.'FJ ¥ General supply switch  (DHKGI04) 1.
25 A1 38303 R I N i SLastizr mobGT o CRNERAIET Wi him ves 1
= [owao G e A4 Fuse ]
T Litas cvmns P st ansinT BaTr o, : I
LA PR IR SRR P i 2 g
33 |200.483.i04 i3 |'Wire clip 2
M [30402-6.48.103 £ 5 TF % 'Multi- function swisch L]
33 JKS1I wEETRTx Caution light swich |
36 404-11.48.0]3-1 S00F EMR [ 2 5 Fuse box |
17 404-11.48,104 511685 1] |Steering lamp 2
R SRR RN S PREERSRER T S Lot rear wiring Zarracs b
R R S AL Sy n il e nd i Rl wileclo; 2 '
4 $4-11.48.032 2EIREAT iLeft combination rear signal lanp I
1 AN I B LR T T Y TRt baens |
z e Lyl g ity awilelt i
33 IFLE“ 1 0y 3 3 Erakelight switch 1
44 4041 | 48.023 AERET Right combinetion rear signal lamp 1
45 |[fB3i62-84 FaZEdsm Tow truck fack 1
6 J-1] 45014 A EE AR AT Right rear wirng hames; |
47 A04-11 .48.103 Fn AR 20 7 o (JR324) _ |Pre-heating starting switch (JK324) 1
48 |404-11 43.102 e Starting scutchenn ]

140







23 TEHER Toolbox

Ser. No. Part No. ¥R B MName & Specificotions Quantity | Remarks
| 450.45.001 1AHE Toolbox I
2 GB/TS7.1-2062-8 #HE e Plain washer & 2
3 {B/T93-1987-8 £ 3 Spring lock washey 8 2
] GBITS170-2000-M3 BEEF MA Hex. mut ME 2
5 GB/TS5783-2000-ME=16 ibe MBI 16 : Hex, head boli M&x 16 7

P



24 Khivida B K
Fuel Tank
254=11. 50, 001/254-114. 50, 001




24 BUHHAER Fuel Tank

Quam.'it'_l.-'

Ser Mo, Part No. S Namie & Specifications Femarks

L 254-11.50.013 iR e Fuel tank 1

2 DF-2468 TR e Fuel tank cap 1

3 2400, 50.101 i i Upper Rubber pad p)

4 254-11.50,014 L =g o Fule tank strap 1

5 AEA JEHLER 2 Ak Eearview mirmor assembly 2 Oplional, without Cab
& 254-11.50.015 FORERLR A Rearview mirror installation 2 ICptiona,without Cah
7 254-11.50.012 WERIE Fue! tank bracket 1 Without Cab

, 254-11A50.012 MRS H Fuel tank bracket 1 With Cah

8 GRITE1T0-2000-M6 SEEE MG Hex. nut M6 8 Optignal without Cal
o GR/TS3-1987-6 ol 1 Spring lock washer 6 3 [Oproal withour Caby
107 |GB/TS7.1-2002-6 $#[E & Plain washer & ;] Owptioncal withowt Cab
11 GB/TS5783-2000-M6x25 R MéX25 Hex. head boll M6»23 & Optipoal,without Cab
12 GBITSTH3-2000-MB=20 MREE MEX 20 Hex. head bolt MB=20 12

13 JGB/T93-1957-4 BE & Spring lock washer & 12

14 GB/TY7.1-2002-8 L 3 Plain washer & 12

15 |254-11.50.011 BRI 5% Splint 1

I GB/T5783-2000-M 10520 PREE W10 20 Hex head bolt MLD=20 4

17 |GB/T93-1987-10 e 10 Spring lock washer 19 7

18 JGB/TY.1-2002-10 E 10 Plain washet 10 ° 4

13 [254.11.50.102 HIEILE Fuel tank splint ]

20 |[GB/TST83-2000-M10%30 BRHE M10X 30 Hex. head bolt M12%30 3

21 GB/T61 70-2000-M10 BEE] M1o Hex. nt MLO g

21 203,540,107 Wit Rubber pad 2

23 200,50, 106 ATERAR 2 Front rubber pad 2
24 2541150104 HEIER M2, 25 2

Hollow hex head bolt M12#1.25

144



24 ¥EmA AR Fuel Tank

X
Ser.No. Pari No, BB AR Mame & Specifications Cruantity Ratnarks
25 JB-FT-CU-12 S FEHNIE 12 Combination washer 12 10
26 |304-11.50.011 mERELREN Pipe tie-in I
27 |200.50.015A R A Fuel Filter pipe ] for Unisteand Meter
200.50.015{10A-400) ot S Bs B A Fuel Filter pipe 1 for Combination meer
.28 |GB/T3451-1983-M12<1.25  [$FIBARE M12x 1. 25 Hollow hex head bole M12%1.25 2
249 JBT 601 5-2000-A8-300-T  {EeE 4T AS-200-T House A-3-300-T I
30 CO506B By IR Fuel Filter I From engine
3 254-114.50.161 eI A Filter bracket }
32 |GB/TSI86-2006-M 1221 25%25 (B8 M121, 25X 25 Hex head bolt M12x1 25425 I

¥

L45



25. 4 MEAE AR A B
Foot Mud Shieids Rest

234-114, 51, D0E/304A-114. 51, 01
14 WM B3 W 15 WA

ELH

1

a7

116

i3

34

H

n

3d

39



25. A MBS M Foot Mud Shields Rest

SerNg, Part Mo i T 4 R Name & Specifications Cruantity Remarks

] 254-11A.51.011 TR ERE Lek-front foot bracket joint ] for 385 engine
I04A-11A 51011 EaEREE Lef-frant foot bracket joint 1 for 350 engine

2 [200.20,111-1 7 37 42 Front bracket joint 2

3 GB/Ta7.1-2002-12 mE 12 Plain washer 12 q

4 GB/Te3-1087-12 m 12 Spring lock washer 12 4

5 GB/T5783-2000-1 12525 PEME M12x 25 Hex head bolt M12=25 q

] GBTI3-1937-16 E 16 Spring lock washer 16 24

7 GB/T5783-2000-M 1635 iRdE W16 25 Hex head bolt M16>35 3

i 254-11A.51,012 AR AR A4 Right-front foot bracket joint 1 for 385 engine
IMA-11A 51012 HE RS Right-front foor bracket joint 1 for 390 engine

g 254-11A51.014 A RS Right foot rest 1

10 GB/T5733-2000-8=25 ir3 ol Hex head balt MB=25 13

Il GB/T97 1-2002-8 Wl 8 Plain washer 3 23

12 GB/T93-1987-8 BE B Spring lock washer & 23

13 GB/T6170-2000-M3 ERFF M4 Hea. nut M8 - 23

14 |25411A.51.108 £ Ha AR B i Plank of right floor rubber 1

15 |GB/TS783-2000-M =60 WEFE M0 60 Hex. head bole M10x60 2

16 254-11.51.106 R Front brackel joint ]

17 200201144 A LF Sleeve 2

18 |254-11A.51.018 AR A Right mud shields rest ] for ROPS
254-114.51.0184 aiEERAH Right mud shields rest | for CAB

19 |GB/T5783-2000-10%25 4EHE M10> U5 Hex head boll M 10225 LD

w0 |GRTYT.1-2002-10 #BH 1o Plain washer 10 &

2] GB/T92-1587-10 2 10 Spring lock washer 10 6

22 GE/TS1 70-2000-410 8% £F 10 Hex. mut M10 4

117



25, A HbiRi4iB{R.E R Foot Mud Shields Rest

£ 3
Ser. No. Part No. LIRS Name & Specifications Quantity | Remarks

23 254-11.51.012A A F R A Eight foot bracket joint |

4 404-11 51 026 4 BT R ab iR ik Hight combmation tenr signal kmp selting plute 1

25 254-11A.51.102-1 =Cei 5 Seat close board |

26 GB/T5783-2060-Méx16 JREE MG 16 Hex head bolt M6~16 4

27 GE/TS7. 1-2002-6 e 6 Flain washer & 4

23 GB/T93-1987-6 & 5 Spring lock washer & 4

24 GBTHET0-2000-MM6 LEEE MB Hex. mu M5 4

30 254-11A51 1{H-1 | =giolid Bear close board 1

31 304G2-6E.51.102 TR ] e Trailer sacket setting plate | Cptional

32 300547 024 B BE kiR {2 & Back number stay subpanel 1 {phignal

53 WHLG 4T 727 Kb B = 4% J 3 4R Back nuwrber stay subponel bracket rest { {puonal

34 [254-11A5L.007 AR EE Leli rud shields rest 1 for RORS
P54 11A 51 0I7A EEERESHT Laft mud shields rest 1 for CAB

35 404-11 51025 ERIT 4R 1 L:ft consbinalion tear signal lamp setiing plane 1

30 GB/T3783.2000-0M L 6x50 LR MIG X 50 Hex head holt M 16<50 B

37 25411 51.011A A A Left foot bracket joint 1

J& GB./T95.1-2002-8 PE 5 Plain washer 3 4

30 GB/TS783-2000-ME=20 B MEX 20 Hex head bott MEX20 6

40 GB/TS782-2000-MMex 160 ERfE MIEX 160 Hex. head bolt M16x 160 B

41 GRTOT7 1-2002-16 HE 16 Plain washer 16 16

4z GBTo170-2000-M16 EREE M16 Hex. nut MG 16

43 550-1.51.101 T o E o Ajrproof piece need

43 254-11A 51197 A Hudm i B AE Luft of right {Toor cubber 1

45 OBTS783-2000)- 3830 ﬁx{i AR 30 Hex head bolt MEx30 4

Ld#&



25, A AR RSB Foot Mud Shields Rest

o
Set.No. Par No. 2B LA Mame & Specifications Quantity | Remarks
46  [254-114.51.013-1 iR &1 Left foot rest I
47 [254-11A.51.019 R A Ladder ]

1%



25,8 MR AR AR
Fool Mud Shields Rest
044114, 514, 041

15ty



23. B HEAR PSR S8 oot Mud Shields Rest
Ser No. Fart Mo. 5 B B AN Mame & Specifications {huantity | Remarks

1 300-6.47.024 MM s g A License pline L {Optional
2 3MG2-6E 31,102 i 7= G B S A Trailer socket plate | Optional
3 300-6.47 222 R S 2 4 i S AR Licensa plate fixed board | Orpticenal
q 404-11.51,107 05 e bt AR AR Back eflex reflector subpanel p

5 IMA-1TASIA 01T TIRERESE Left mud Shield 1

6 404-11.51.025 ERITHEERE &M Left rear liphts support 1

7 254-11,51,019 B AT 3 AR S Tum left bracket rest I

] GB/T97.1-2002-10 HE 10 Plain washer 10 4

9 GRB/T93}-1987-10 IE 10 Spring lock washer LO 13

10 GB/T&1T0-2000-M LD e W10 Hex, my W10 16

11 404-11 51.104 HF Handle hold 2

12 304A-114.514.107 7 Hb AR R Left, foot rest ubber baged 1

13 I4A-11A S1A013 I Htf 42 4 Lelt foot rest 1

14 GB/T5783.2000-M3x 1) ¥EFE Naw 30 Hex. head bolt ME%30 4

15 GB/T7.1-2002-3 nHE 8 Plain washer 8 %

16 GB/TI3-1987-5 T 8 Sprng lock washer & 28

17 GB/TA1TO-200-ME 8 MR Hex_ nue ME 28

18 IA-1LAS1ADTID FHES Foat ladder 1

19 OGH/TS783-2000-M 10= 30 B M10X 20 Hex. head bolt M140+30 4

20 |304A-1LA51ADIL e A Left front bracket joint "1

21 MAA-1LA51A 106 TAHETER Take boxinstallation ]

22 GB/T5783-2000-M 1645 R M6 45 Hex. head bolt M16x45 2

23 IGBiT93-1987-186 WA 14 Speing lock washer 16 26

24 OBMa7 1-2002-16 i AR Plain washer L& LB

5 I04A-11A.51.012 AR RS Right front bracket joint |

| &I



25, B UbFELYVE B Fool Mud Shields Rest

el
Ser.No. Part No. 2 00 Mame & Specifications Cuantity | Rermarks
16 GB/TS7E3-2000-M 1 647 B MI6 X 40 Hex. head bolt M 1640 16
27 aA-11A51A.014 1t by & Right faot rest I
28 A4A-11A S1A 0B Ay ¥ FRFE AR Right foot rest rubber board 1
% I044-11A.51A.018 BT R 2 ik Right mud Shield 1
30 254-11.51.020 A3 5 AT i M B gk Turmn Right bracket rest 1
1] 404-11.51.106 &I Rear lights support [
3z 404-11.51 026 1T AT =4 a0 {0 Ltk Right rear lights support 1
33 GB/T5783-2000-M6=16 EEE ME M 16 Hex_ head bolt M6« L6 4
14 GBIT7.1-2002-6 HE G Plain washer & 4
35 GBT93-1987-6 BE 4 Spring lack washer & 4
36 GBT&1 70-2000-06 85 31T Hex. nut M6 g
37 304A-11A S1ADLE A HEEAR A A Right brackel joint 1
38 GR/TIT32- 2000016 1 S ELEE MI6 X185 Hex. head bolt M16x185 X
39 GB/T6170-2000-M16 $EFE MIF Hex. nut ML6 14
40 2001201 14A {845 Sleave 2
41 254-11.51, 1606 EEL Front bracket joint 1
42 GB/T5783-2000-M= 60 dREE MO XEBQ Mex, head bolt M10x60 2
4% GB/TI7TE3-2000-ME <25 R R ME X 25" Hex, head bolt M8=25 22
44 200.20.1i1-1 Ty E A Fromt bracket joint 2
45 GB/T97.1-2002-12 HBhy 12 Platn washer 12 4
46 GB/TY3-1967-12 BE 12 Spring lock washer 12 4
47 GB/T5783-2000-M 1230 BB M12 %30 Hex head bolt M1 2x30 4
48 GB/TS7533-2000-M | =23 fHE W10 X25 Hex head bolt M10x25 &
49 300447201 e 4




25. 8 HEHEEPYIEE B Voot Hud Shields Rest

Ser. Mo Fart Mo, 26 ik MName & Specifications Onpntity | Remarks
50 WAA-1LA SIAGLS AR AR S Lefi bracket joint 1
5] GB/TS723-2000-M10x20 gEiE M1Dx 20 Hex. bead bolt M10=20 -

153



26,1 S ELEB R K
Hydraulic 01l Distributor
254=11. 55. §11

35 3 33 33 M O30

3



26,1 FECEAE Hydraulic 0il Distributor

SerMo. Part o, 05 2 H Mame & specifications Quantity | Remarks
] GB/TSTE3- 20008620 B M6 > 20 Hex. head bolt Méx20 4
2 GB/T93-1937-6 HWE 6 Spring lock washer & g
3 200.55.131 FEoE End caver 1
3 200,55.132 B 2 4 Paper gasket 1
5 GB/T3289.31-1982-Ri/4 MRS Square head oil plug R 1/ 1
6 200.55,126-A ST Distributor body 1
7 GB/T93-1987-8 ©E A Spring lock washer 8 3
E GB/T70.1-2000-MEx25 dRE] MA =25 Hax.socked cap screwhd§=25 2
g GB/T57R1-2000-M8=75 $EH MAXTS Hex. head boit M8x75 ]
10 GB/TE80-1986-6%30 ¥ 6x30 Pin 630 1
11 GB/T91-2000-1 6x10 ) 1.6x10 Splitpin 1.6x10 2
12 200.55.128 By Fork 1
13 GB/TI452 1-1992-106<1 8 |02/ 10.6% 1. K Oring seal 10.6%1.3 |
14 254-11,55,104 FHi Handle pule I
15 120455108 R EE Handle |
L6 254.11,51.01% FiEREM Handle assy l
|7 GB/TE172-2000-M6 EEE} M Hex mut M2 2
12 GB/T97.|-2002-6 $EE 6 Plain washer & 2
1% 200.55.125-1 g ' 3| Postticning bolt |
20 JB-FT-CU-14 HleaEHiERE 1 Combination washer 14 1
21 20455, 130 EfrEE Fositioning spring 1
22 GER/TS783-2000-ME X610 B BEME X 60 Hex. head bolt M&=60 1
23 GB/T308-2002-9.5 $ARHG. 5 Steel ball 9.5 1
24 200.55.123 vy Fork box 1
25 20055125 H T iR D Paper gasket |




2.1 arACEESEAY, Hydraulic Oil Distributor

Ser. No. Part No. & 55 B HS Name & specifications Quaritity | Remarks
26 200,535,127 Bz 5 Sliding valve 1
27 GH/IS79.1-2000-622 Hoexog Stotted spring pin 6%22 1
23 GBET3452, 1-1992-17=2.65 UFERET ET 2 GE {O-ring scal 15=2.65 1
29 OB/T3452.1-1992-106=2.65 (OFE[ 10, 6 2. 65 Q-ring seal 10.6%2.65 1
30 20 55138 HHL Pad |
3l GBTI0E-2002 9 Ik 0 Steel ball dia 9 1
32 20055 137 P50 Ball seat |
i3 200 55 136 T Sleeve l
34 - 200.55.135-1 A I SR Safty valve Spring 1
5 20055134 R Adjusting shims 25
e 20055133 AR 3 FPlug [
37 254.11.55.011 STAC 3 B Ak Hydraulic Qil Distributot [




26.2 P B

Hydruauli¢ Power Lift
254-11. 55. 001

: 18 1920 727,23 24 (35 %

| &7



26, 2 Eﬂ'ﬂi‘r'ﬂhﬁ Hydraulic Pewer Lill

Ser. MNo. Parl Mo # BB AR Name & Specifications Quantity | Remarks
| GB/T5783-2000- M10x25 e 10X 25 Hex. head bolt M10=25 2
2 {iB/T93-1087-10 #H 10 Spring washer 10 6
3 200.55.105 & F R i Lif: atm pin 2
4 GB/T93-1987-16 i 18 Spring washer 16 2
5 GB/T6170-2000-M 1 6 SR MIE Hex. nut M16 b
a GB/T93-1987-14 #1814 Spring washer 14 4
7 GBIT5782-2000-M 1445 PR EE MI14 %45 Hex head bolt M14460 4
B 200.55.114-1 TELDE Cylmder cover i
9 200.55.118-1 R Hydraulic lock valve i
10 GB/T3452.1-1992-63=18 (0B 6.3x1.8 C-ring seal 63> 8 y:
11 IB-FICU-22 ¥R 22 Combination washer 22 i
12 200 55.112-1 AT 4% O Valve -pole nut i
13 GB/TE79.1-2000-5%24 b2 Pinsx24 |
14 300.55.020 F AL Handwhes! assy 1
15 GB/TA452.1-1992-106=13 (0JEE 10.6x 18 O-ring seal 10.6x1 8 |
16 JB-FT-CU-14 HEmEEEE 14 Combination washer 14 |
17 JB/T1000-1977-M14x1,5 deIE K141, 5 Plug M14x1.5 1
18 GB/T91-2000-2+ 14 W IX16 Splic pit 215 2
19 GB/T97.1-2002-8 T 8 Plain washer 3 1

20 360-6.55.010 B AT Linkage rod 1
21 200.55.119-1 4k Lirmit spot 2
22 GR/TE170-86-M8 LR My Hex, nut M8 2
23 GB/T57583-2000- MEX20 HEHE MBI 20 Hex. head bolt M&~20 2
24 [200.55.106 SMERE Lift arm 2
25 |200.55.12G B &l 1 Linkage pin 1

iq8



26. 2 IRAREH lydravlic Power LifT

i
Ser Na, Fart No., _ FIr R IR Mame & Specifications Cuantity | Remarks
26 2043, 55,107 %] Clamping plate . 2
21 OB/T3452 1-1992-87 5=3 55 |Ofizff] 27.5% 3 56 O-ring seal §7.5x3.55 1
28 200.55.115-1 LT Cylinder ]
29 200.55.111-2 R 2 Vent tube |
30 200.55.101-2 EAGETE Lift case 1
3] 20655102 MEE Spacer sleeve 2
32 200,55, 103A HE Bush p;
33 GB/T3452,1-1992- 38,753 |0/ 38.7+5 3 O-ring seal 38.7=5.3 2
34 200,55, 104 e Retatser Ting 2
15 20055122 =i Retainer plate |
36 GR/T91-2000- 3 2%20 R 3.2x20 Splitpin 2,220 |
37 GRB/T97.1-2002-10 B 10 Plain washer 10 1
33 200.55 (4 HAREMH Driven plate ]
39 HH.55.016 EEh{ R Dirive plate weldment ]
40 200,553,121 i Torsion spring ]
41 GB/T5723-2000- M1{x30 MRS W10 X 30 Hex_ head bolt M10%30 4
4z |2R0.55.017 HEERR S Hirching plate ' |
43 300.55.132 WA Inner lift arm ]
34 GB/TE7Y.1-2000- 6%50 B 650 Sloted spring pin 6+50 ]
45 200.55.109 i ETHHT Pistor posh rod 1
46 2001.55.117-1 YifeEFE D5 YX-seal D75 ]
47 200.55.116-1 i 2 Piston |
43 GR/TH452 |- 992-69=3 55 |OFEM 69%3.55 O-ring seal 69x3 .55 |
49 200.55.110-1 I Lifi shaft I
50 254-11.55.001 EHEEN Hydraulic power lift 1




278 BEHRXFLA Suspension Mechanism
290. 56, 001-1

i%0



27. A BHEEHER Suspensicn Mechanism

Ser Mo, Pamt No. B35 A A MName & Specifications Quaniity | Remarks
1 2061.56.016 EHFERE AR Coupling pin of upper link 2
2 300,56,020-1 ok 12 30k ¢ oY Upper link rear adjusting rod 1
3 2R0.56.014 TR S Lower link weldment 2
4 GB/TA1 70 -2000-M16 185 M4 Hex.nut M16 2
5 GB/T93-1987-16 W 16 . Spring lock washer 16 2
6 GBIT97.1-2002-16 BE 16 Plain washer 16 6
T GB/TSTE2-2000-M 1630 dEEE M16 80 Hex. head bolt M16x80 2
g [200.36.101-1 REE- 0 R-pin 2
& GB/T$282-1956-B16>55 5 Bl6XER Clevis pin with head B16~55  ° 2
10 GR/TEE2-1986-B(2=45 {5 Bl2X 45 Clevis pin with hedd B12x45 2
1 GB/TY7.1-2002-12 ‘| H¥E 12 b Plain washer 12 2
12 GR/TS1-2000- 420 O 420- o Split pin 4= 20 2
13 |280.56.023A IATHEEHRETE - Left-front check chain 1
14 280 .56.018 AT RHIESE Lower clevis of lift tod 2
15 IB/TTH40.1-1995-M10=1  + ;?;h_ﬂ:.*" 02X 1. ' Gréase nipple M[0x] 2
16 [280.56.029 " ﬁ%%ﬁ - Lift rod upper élevis 2
17 GB/TE173-2000-M20x2 Az RS20 X 2 . Hex.nut M20x2 3
12 GB/91-2000- 32%26 -4 3226 Split pin 3.2+26 2
19 280.56.017 BAHFLAERET Lift rod up clevis . 2
20 OB/TRE? -1986-B16«80 54 BI6A RO Clevis pin with head 16%80 2
1 [300.56.113 BAF+F ek Cross joint of lift rod ' 2
22 200,56 011 Bieda S Kock pin 2
23 280560224 TR 1R o Right-front check chain 1
24 280.56.020 7 R A EESR o4 From check chain 2
25 1300.56.155-1 HYE. ' Adjusting sleeve 2




27.4 BEWETE BN Suspension Mechanism

Ser.MNa. Part No. & FE S Name & Specifications Quantily | Bemarks
26 280.56.019 B SR S1F Rear check chain 2
27 200_56.103 ThFEER Lower link shalt |
28 300_56.08-1 SRR AT B Upper link front adjusting rod 1
29 |GB/T6Y70-2000-M24 §9 8L M2 Hex .nut W24 .
30 |280.56.016 TR E RS Tur: buckle of upper link 1
31 28056012 Bk ? SN Upper link assembly |
32 2B0.56.013 BRHITEE Lifi rod asserbly 2
33 280.56.015 Bl 27 17 B2 1 Check chain assembly 3
34 280,56.001 BERE AR Suspension mechanism assembly ]

162



27.B E3#EF B &k Suspension Mechanism(Optional)
3004, 56. G

1332



27.3 &Y WIS Suspension Mechanism

Ser,No. Part No. & F5 N AN MName & Specilications Cruantity | Remarks
| 20056 0186 b hr MR R A Coupling pin of upper link )
2 200560191 L R RS Upper Hnk screw check chain |
3 GB/T6171-2000-M22x2 §RE M22X2 Hex nut M22x2 |
4 2656018 W LN IRE R & Upper tink check chain |
5 300456020 Zr A B b EEAR S Lefi frontcheck chain weldment 1
& GB/TOLT1-2000-M22#2-L. B8 M22x2(F) Hex.nui M22x2-L 1
7 200.56.017-1 s AT AR T A Lower link weldment |
8 GB/T882 -1986-B16x50 TG = B Clevis pin with head B16x20 2
f 206.56.111 +EIE Cross joint 2
LD 2056011 iR HLE Kock pin 2
11 GEB/T97.1-2002-14 HTHE 16 Plain washer 16 G
12 GB/TY -2000-3 2x26 32X Split pin 32726 2
13 200,56,020 RAFLELREH Lift rod skewer 2
14 GB/T6171-2000-M20%2-1.  [IEH U20X2{XK} Hexnui M20x2-1L, 2

15 200.56 (27 RFREERS Y Lift rod check chain 2
16 2040).56.103 T e Lower link shaft 1
17 1A 56026 AT HEL EEIR 545 Right irontcheck chain weldmen 1
1§ GB/T382-1986-B14~55 Hish Bl4xs5 Clevis pin with head B14x45 p
1% GB/T97.1-2002-14 et | Plain washer 14 2
20 GE/TO1-2000- %28 i 428 - Split pin 428 y.
21 200.56.025-2 Al b o B2 Front check chain screw 2
22 200.56.101-1 REH R-pin 2
23 |GBT172-2000-M14-L 58 M) Hex.nut M1 4L 2
24 20056125 ' TR i R AT Check chain screw 2
25 IB/T7940.1-1995-M10%1 A ot (irease nipple MI10%1 5

B4



27 BT B Suspension Mechanism

2 :

Ser.Na. Part No. 2R Name & Specifications Chuantity | Remarks
26 GBITEL72-2000-M 14 YR M4 Hex.nut M14 2
7 2001,56.026-1 SR RES Back check chain weldment 2
28 [GBITSTE2-2000-M16%55 LR MIBXES Hex. head holt M16x55 2
24 200.56.014-1 TR B Drown link assernbly 2
30 200,56,102 P o 341 Check spring 2
31 GBIT93-1987-16 ril ' I Spring lock washer 16 2
32 GBTE F-2000-M 16 Y&} M6 Hex. nut M16 4
33 GE/TS82-1986-B16%45 T B16>X 45 Clevis pin with head B16x43 2
34 200}, 56,022 EAS TR Lower clevig of 1ift rod 2
35 |GBTSI71-2000-M20%2 VEHE M0 2 Hex_mut M20x2 2
36 200,56.012-1 LIRS Upper link assembly |
37 200.56.013 BT e Lift rod assembly 2
38 00456016 R 7 e Right Check chain assambly 1
30 DA 5605 iR ek Left Check chain assembly ]
40 A00A. 56,001 RITEF RS Suspension mechanism assembly I

165



28. A E S R e E BB
Oit Pump. Filter. Pipe and Fittings (for KM385BT Diesel Engine)
254-114. 5. 001 '

20
L
EE!

3

il



25 8 E. ENEE. AWELSRE 011 Pump, Filter, Pipe and Fittings

Ser Mo Part Mo, s S o ) Mame & Specifications Quantity | Remarks
I 30, 58,102 R[] BR R Fastening bolt i
2 CBHN-E310A jfg il {Gear pump ] Lefi circle
3 GB/TST83-2000-ME* 35 BEE M3 XI5 Hex, head bolt M3~35 3
4 GB/TD3-1987-8 HE 8 Spring lock washer 8 15
5 GR/TIA521-1992. 192 65 |OFEE 1822, 65 O-ring seal 18x2.65 2
& 254-11.58.015 AR HMNER ST Ol pipe 1
7 GEST83-2000-MEx25 BRHE M2 25 Hex. head bolt MZx25 7
: 250E 58,104 {7 ' Pastan| pipe 1
G 200 58A.012 ik et o Rt Hose clip 4
10 GB/T5783-2000-MB=25 B b MB X 25 Hex, head bolt M3%25 7
11 GB/T3541-1983.M22x1 5 ErEARe W22 ). 5 Hollow bolt M22x1.5 2
12 JB-FT-C-22 MNHEHFSRE 22 Combination waszher 22 4
12 250E 52016 MR EREES (2 Suction pipe weldment I
14 254-11A.58.014 MRS S Filter box 1
15 200,584,110 6 ith %y 1 Rubber gasket of filer 1
16 200,554 015 B S 1 Filter 1
17 200 584109 R Pressure spring 1
12 GE/TI452.1-3002.51x2 65 {0EE] 5%x2. 65 O)-ring seal $3%2.65 1
19 200 554, 108 8 i & 1E 2 End cover 1
20 GR/TS5TE3-2000-MEx 16 PREE MAX 16 Hex, head balt MEx16 2
21 254-11A.538.020 e Al AR S Filter oil delivery {
22 304 58A137 Rt e Pastent pipe 1
23 200.38A.019 TR S Suction pipe assy of géar pump i
24 200 584, 13 if.th F‘aper EES]!'.ET i
25 204.55.124 =L EER Hollow bokt 1 for dismributor

LBT




R0 hE., SEMMS., MEASMK 0il Pump, Filter, Pipe and Fittings

Sar MNo. Part No. 1 LR Mame & Spercifications (uantity Remarks
354,561,101 iR Hollow boit 1 For Walve
24 JIB-FT-CU-14 -5 EEEHNE 14 Combination washer |4 2 for distributor
354 61102 [ Washer 2 for Valve
27 404B.53D_120-1 I&| g Fix chp 4
28 254.11A 58,018 ARERAEEREESY 1 Rear distribuwior inlet pipe | for disterbueor
254-11A 580135 RN GRS Faar Sandwich Multicle Conteod Volve mlet prpe 1 for Valve
29 GB/T3452.1-1992-11.8%2.65 |FER] 11.8x2. 65 O-ring scal 11.8#2.65 2
30 404B 58D 018 I RN, Hose assy 1
31 GRITE170-2000 SREF ME Hex. nut M3 2
A2 254-11A 58042 SR EMEN RS Front distributor inlet pipe 1
13 254-11A.58.013 i 25 B Filter box assembly 1

| it



28.B mAR b mE R K
0il pump,Filter,Pipe and Fittings (for ZN390T Diesel Engine)
WAA-11, 38, #01 |

L A3



28.B i3R. BERAS. WMELSE 0! Pump, Filter, Pipe and Fittings

Ser.Mo. Part No. L AR Name & Specifications Quantity | Remarks
| 304584, 101 HEA Paper gasket 1
2 GB/T5783-2000-M2x55 B N8 X 55 Hex. head bolt Mg«55 2
3 (GB/T93-1957-8 R B Spring lock washer 8 15
4 3588015 ERmHENFREN Filter inlet pipe weldment(1) 1
5 HG4-761-14 Rl B R 224 22% 270 Hose 22x32x270 |
6 JB/TRR70-1990-24 (25-38) | 24 (25-383) Hoop 2A {25-38) 2
7 3004 58014 HEiE dad ab B R A 4F Filter inlet pipe weldment |
8 320.58 108 FEAREREE W22X L6 Hollow bolt M22x1.5 2
3 JB-FT-CU-22 R 22 Combination washer 22 4

10 GB/T97T 1-2002-8 3 Plain washer § 2
1 GE/T5T82-2000-M8 25 dRHE MBI 25 Hex. head bolt hg=25 4
12 234.9.58 101 Wigas A Filter plank 1
13 GB/T97.1-2002-10 HE §0 Plain washer 10 2
14 GB/T93-1987-10 B 10 Spring lock washer 10 2
15 GR/TSTE3-2000-h 1020 ¥REE W10 X 20 Hex. head boit M10%20 2
16 [300.58.102 = iE R Hallow bott 1
17 i [ T i T e Filter shell 1
18 jCEBN-E310B LI E Gear pump I
19  IGB/T5783-2000-M8x35 $Rhe 338 Hex. head bolt MR x35 3
20 GB/T3452. 1-1992-18=2 65 |[0FEE 18X 2, 66 O-ring seal 182 €5 2
21 404B.53D.010 mEERE RS Oil pipe 1
22 GB/TS783-2000-ME=40 9RFE MBX 40 Hex. head bolt ME= 40 3
23 GB/T5783-2000-M8 45 AR EE MB K45 Hex, head bolt MEx45 2
24 IMASEO20 St BLAR A 5% T BEERL-r 4 Front distributor imlet pipe |
25 GBE/T3452 1-1902-1§ 8«2 65 [0 11.BX 2. 65 O-ring seal 11,8+2,65 2

1710



2B BE. HEHB. MELR

Jil Fump, Filter, Fipe and Fittings

P
Ser.Ng, Part No, o R ik Name & Specifications Quantity | Remarks
26 300453016 HEs, Hose assy 1
27 4048 58D.120-1 i e Fix clip 3
28 GER/T6170-2000-M10 EEEE Ml0 Hex. nut MLO 2
29 I044-11.58.011-1 SrEeTRE I ISR A Rear distributer inlet pipe |
304A-11.58.4312-] Erh it ah B S BRI S1F Tail inlet pipe weldment 1 Optional
30 200.55.124 g W) Hollaw bale |
354.61.101 e 3 Hollow bolt | Orptignal
3] JB-FT-CU-14 ASTHELE 14 Combination washer 14 v
15461102 1ol Copper washer 2 Optional
32 YXOR11A I g Filter core |
33 Y X031 1 A-0000 WYL el BB 2% ) Al Filter |

171



29 2 HEWRESEEEL K
Sandwich Muitiole Control Valve
304-8E, 1. 001

172



25 X WELESIL RS LA Sandwich Multiole Control ¥Walve

Ser.No. Bart No. B L AR Name & Speeifications Cruantity | Remarks

1 # Ef ¥ ] P I 4% Sandwich multicle control valve |

2 304G2-6.61.025 % H L R RO 2 Qut-let pipe (2} |

5 354.61. 102 HH Sprng washer 15

4 154.61.10] iR Hex. head bolt &

] 254-1.61.101 5 B PR o R Inlet pipe connect 2

8 30402-6.61 023 FHIEL A TREE (2 Inlet pipe (2} 1

7 304G2-6.61 021 BHIE TS (—) Crat-let pipe (1} |

8 304G2-6.61. 118 R AR A B Rk Inlet pipe connect |

0 30452661 019 - H QU Al E R - Inlat pipe (1} 1
10 |GB/T6173-2000-M24x2 4R M24 242 Hex. nut M24x2 8
11 e NPT 3/ Quick change NPTL/2" 4
12 4-6E.61.011 e R g Connecting plant weldmem |
13 CGRTEIR2-2000-Mox 55 dEF MEXS55 Hex. head bolt M6=35 K
14 |GB/T93-1987-6 BE 6 Spring washer & 3
15 RO 70-2000- MO IR ME Hex. nut Ma 3
16 [254-1.61.013-1 ST AN EES M Dhistributor inlet pipe 1

17 [200.55.124 =5 M Hollew bolt y)
18 JB-FT-CU-14 HEEEHRRE 14 Combination washer 14 2
1% 254-1.61.015-1 & B R o 4 A 'Retum pipe weldment 1
20 JB-FT-CU-18 MoERERE I8 Combination washer 18 2
21 250058 118 FIEEE WIZXL1. 5 Hex. head bolt M18x1.5 ]
23 i H TR Sandwich multiole contro] valve handie |
23 = E B FEWE Sandwich multiole control valve sheath | |
24 ZD-LIOE-W-00-1 A0 2 e JR) KR Sandwich multiole conirol valve 1 -

173



30 B E S
Front Balance Weight
250. 73, 0011

£7-1



30 AECE SR Front Balance Weight

Ser.No. Part No, B R A Narne & Specifications Quantity | Remarks
I GE/T6170-2000-h 12 A b Hex. pui M2 2
2 GB/T93-1987-12 IE 12 Spring lock washer 12 2
3 GB/To6-2002-12 Wi 12 Plain washer 12 2
4 250.73.101-1 Al Balance weight block 4
5 250.73.104 FEEE Double end stud clamping type 1

1

b



11.A SR ¥ FEHE K Air Brake Installations for Trailer

{(Optional)
254=11A. 80. 001/304A-114. B0, 001

176



3.A AIEREFTFRAEEREM A Brake Installations for Trailer {Optional)

Ser. Mo, Pan No, 2 B 5 MName & Specifications Cruantity Remarks

1 GR/TSTE2-2000-M&=03 EREE MB 05 Hex. head bolt M&=55 4

2 GB/TS3-1987-8 =HE s Spring lock washer & 16

3 300,30 010 A ES R Ait pump I

4 30480141 T D ST Hollow Balt 2

5 3030102 BN Aluminum washer 5

6 254-11A.30.011 TRBUEFESE Qutlet pipe, air pump 1 for 385 enpine

34A-114 80,011 TSR A1 Outlet pipe, air pump 1 for 390 engine

7 3H0.B0.017 g o B Safcty valve 1 '

8 1 FE B EEML0 X Nut Mlo=] 1 .

g 254-11A 80012 = 18 A Air tank 1 for Combination meter

254-11A80.0124 15,185 R, Aiir tank 1 fior Unistrand Meter

10 A00.B0. 126 e E®IE Air pressure gauge bracker 1 ophonal

I 0B 020 HEFE B Air-pressure gaugs I tor Unistrand hieter
12 [3080.103 Hoakng Water drain plug 1

13 [GB/TSI7T0-2000-M10 49 5} W10 Hex. mut W10 7

14 |GB/T93-1987-10 #E 10 Spring lock washer 10 &

L5 GEB/TS5733-2000-M 1 0x30 iR M0 30 Frex head bolt M10<30 &

16  |GB/TER2-1086-B10+30 WL B10X 30 Clevis pin with bead B10=30 I

17 GB/TI7.1-2002-10 TE 10 Plzin washer 10 2

18 |GB/T91-2000-3.2%20 ¥4 3.2x20 Split pin 3,2%20 2

19 [300.80.104 RIS RR 4T X, Brake valve pull-rod clevis |
20 |234-11A80.015 AR &4 Handspike |
21 i-11A50004 [EARELSEREE AL 1eservair export pipe L
22 [300.80.016 Tl = ) o Brzke valve L
23 J00E0018 | EIEE R E R Cratlet pipe, brake value |
24 {300.80.103 i e 4

Alr regervint hoop

177



31.B 5 348 8 5 Air Brake Installations for Trailer

{(Optional)
25411, B0. 001/304A-1F, 80, 001

. e

E 91 11 1&/[125[&1 1i

£

) =



3B BIENHSESAET SN Air Drake Installations for Trailer (Optional)

Ser, Mo, Part Ng, L FR RS Wame & Specifications Duantity Reimarks

| GBMSTRE-2000-ME=95 BLEE N3~ 65 Hex. head boft M~ %5 4

2 GR/TO3-1987-8 2 8 Spring lock washer 8 16

3 300 80010 RS LR Air pump ]

4 300 RO LOE iRy Aluminum washer 5

5 300.80.10] TGS AT Hollow Bolt 2

& GRTATEI-TO00-M B x40 B bE MR 40 Hex. head bolt ME=40 [

T OB/ TO1 T-2000-M 3 a5 iF M3 Hex. nut ME 14

¥ GR/T3TE3-2000.0 2 g5 dERE MR 45 Hex. head bolt Mix45 |

9 200.80.116 % Zh [ FF Rod brake value 1

10 |GBT21-2000.3,2x20 32 Split pin 3.2%20 1

11 GBTY7.1-2002-10 M 10 Plain washer 10 1

12 GRTSTES-2000-MEBx 50 PEE M N 50 Hex. head bole M3 =50 4

12 |2002001] FISHEELSEIR S Oulet pipe, brake value |

14 GBTESZ-10286-B 1030 FEHR B10 30 Cleviz pin with head BLO=30 1

15 200.80.021 bl Zh A0 5 Brake valve |

16 254-11.80.010 sSTpSiELsE Outlet pipe, air pump l For 385 enging

304A-11.80.010 A0 S G Chatlet pipe, air pump | For 190 engine

17 200 30 024 S LB Ajr-pressure gauge 1 For Unigieand Meter
15 200458, 108 =2 s Wire nip 7

1 200.80.012-1 £ iRy E a4 Second Cutler pipe, brake valve |
20 [3004 80012 10 Air tank ]
21 300.80. 103 b A1 Water drain plug 1
22 3N0.E001T el Safety valve 1
23 ID0A R0.109 PR Air tank bracker 2
24 GR/TH783-2000-MB~ 18 ERAE MEX 16 Hex. head bolt MEx 16 3

179



3LB grEAFESFEE LR Alr Brake Installations For Trailer {Oplicnal)

%
Ser.No. Part No. ZEEEE Name & Specifications {huantity | Remarks
25 300A.80.108 il Templet yi
26 GB/T97.1-2002-8 B 3 Plain washer 8 4

K0



32 A% A B Sunshade

{Optional)
304-94. 45. 091

18]



32 WCPAELSRY  Sunshade

Sar.No, Fart Na. FEir B Name & Specifications Quantity | Remarks
1 - |254G3.45.101 A T Sunshade ]
2 GRT97.1-2002-12 BHE 12 Plain washer 12 13
3 GB/TO3-1987-12 HHEE 12 Spring lock washer 12 12
4 GB/TS5783-2000-M12=25 BRAE M12 35 Hex. head bolt M12x25 4
5 304-04 45011 g A Ascending shore I
4 GENTE] 70-2000-M10 # B W10 Hex. nut M10 y)
T |GBT33-1987-10 B 10 Spring lock washer 10 4
;i GBTY7.1-2002-10 $HE 10 Plain washer 10 4
9 GBTS783-2000-M 1 0% 30 PR M10> 3D Hex. hicad balt h{10%30 1
10 104-2A 45 101 TEWE Support ube 1
(1 GB/TH170-2000-M 12 v Hi2 Hex. nut M12 8
12 GB/T37183-2000-M 12235 e M12X35 Hex. head bolt M 12235 &
13 104-94 45.016 TEEERSE () Left shote 1
14 [304-04.45.102 & 2 i [mmobility boatd 2
15 GEB/T6132-2000-M12 bEE NIZ Hex, nut M12 4
16 304-94 45103 T R4 [L-bolt 4
17 304.94 45017 TREESRSE G Right shore 1

s



